P
A\

DFAM

PARTS CATALOG
DONG FENG TRACTOR

*x DF304G3

——
o CHANGZHOU DONGFENG AGRICULTURAL MACHINERY GROUP CO,, LTD
DFAM

DONG FENG,,

T Teocior Pessiala




3.A
3.B
4.1
4.2

6.A.1
6.A.2
6.B.1
6.B.2

8.1
8.2
8.3
8.4
8.5

H% CONTENT

IEPEBRIEVIE ATE FIIEET 1ottt 28 h s s bbb bbbttt 1
AR S RAOIALON ....vvivcvctcvctetetete ettt ettt ettt ettt ettt bbb bbb st bbb e b b e e e bbb s s e e s s aessas A s e s ae e Sassessee s e ae s et et e e et et et et et et etetetebesetebetebesesebesesesans 3
THTTEEN IR L Throttle CONtrol MECRANISM . ....c.cvcvcieveieeeteteeete ettt ettt ettt ettt s et s s s s s e s s s s s s s ssssssassessseassesesesesesesetese stesesesesesesesesens 5
THTTER NI L Throttle CONtrol MECRANISM . ...c.cuiveueieietetetetete ettt ettt s e s s s s asssssssseassesesesebetesebebebese sbetesesesesesesesans 8
BEETBEIIL CIUEEN CAD oottt sts sttt sS85 8585825828248 8 8155151 885858t 11
BIATARIIE CIULER (B) wiiteiiieieseiteeite sttt s bbb s s8££ 8 88881 458 s st 14
THTEBR ML IMIUFFIEE ottt ettt ettt ettt ettt bbb bbbt bbb e s e b s ab e aese s b abasse s s as s e essee s s ae s e e s e et et e s et et e s et et et etebetebesetesesesesesesesane 16
FRIZPUIATIL CA)  SHULLIE ZEAT (A) .ottt et et e e et et e e s e e e e et et eeeeeee st et eseeeeeae et eesseseeeae et eeseeeesees et et ee seseenet et esseesessneseseseeesnneesens 18
FRIZTUIEIL (B SHULLIE BEAT (B) cveveeveveeeeeeeeeeeeee et eee e tes e et e et esee e et eseeeseseesesesteseseseseseeses et eseseesesenseseseasesenteseseaseseas sesenteseneasesesesesessesessseneasenes 21
RIZPY . TCATHELE L (A)  SNULLIE AT, CrEEP BEAIA) w.veeieeeeeeeeeeeeeeeeee e eeteeeee e e e et eseeeseseseseseseeesesetseeseseseesesesssesesessesesessseseseeseseseseneneseerens 24
FRIEFG . TEATEYUEL (B) SHULLIE AT, CIEEP BRA(B)...ievveeeieieeeeeeeeeeeeeeeeee ettt e ettt e e e e ae et et se s e e e e et et et etesess s et esesesess et ssesesessnens saetesnananans 28
TILZR I FRAIMIE 1ottt ettt ettt bbb st 4 e b s et et b b a e et bbb s At e bbb s s et s s et e s e b b a e A bbb st et e bbb et bbb e et et s s aee 32

BUIKEIME B (ZETAU8H ) Front Drive AXIE(LETt SIE-SIOWHOWN) . .eueveeeeeeeeeeeeeeeeee ettt eeeetee et ee et eeee et eseseeseseeeseeeeeeeeseeeeeeseseseneeeeeeseseasenens 34

ATIKBHME R CHI)  FrONt DIIVE AXIES(IMIIATIR) ..ottt eeee et eeeet et et esese et ese e eeese et esese et eseeeaseseeseseneesesesesesessesenesseneeserensase seeseneseeneneanas 38

ATOKENAF s (ATTUEIHE ) Front Drive AXIE(RIGHt SIAE-SIOWHOWN) ......ovieveeeeeeeeeeeeee ettt ettt e s e e s e e s s eeeeese e s et eeeeeeeeeeeas 41
IR EHE M (504G3.31.012 #F)  Front Drive Wheel AxIe(504G3.31.012 ASSEMDBIY)........veivieeeieieeeeeeeseeeeeeesssessesessseeseesesesesseseseesesneseas 45

FTERENMF FU% (504G3.31.016 F44)  Front Drive AXIE(504G3.31.016 ASSEMDBIY) ...vivivreeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeteseeeeseeseseeeseeeseseseesseeeeseseeeeenen 47



10
11.A
11.B
12
13.1
13.2
14.1
14.2
14.3
15
16.1
16.2.A
16.2.B
17

18

19
20.1.1
20.1.2
20.1.3

BT DR BN EE JELUIL FIONT DIIVE WREEI ettt e et et e et et e e et e e ea et eeeeeeeeeeeee e eneeeeeeeneeeeaeeeeeaeeseneeseeseeeeeeaseneeee seeeesseseneeeeaseeseneneaeeeeeneeneennanns 49

OREIIFE JEL I DIIVE WL ..uevvvieeectetetteaete ettt ettt ettt ettt a bbb s st et s s st e s e b s s e e e e bbb ss e et et s sssestese s b s assese b s s an e et e s b santebesesssentesess s 51
FEFT BT [ B R . TrACOr DIAWDAT c.....ceieeeeececececeeeeecctceetetcte ettt ettt ettt ettt ettt ettt ettt et et et s e s et e s et et et et s et et es s s s s s s s s nssssasasasssasasasassnssanaeaeee 53
R S 55 W 61 =NV 1 1Y, 1 OO 55
ABE L TranSMISSION SNAft....c.cviiiiiiieieiiiecte ettt e sttt et bbb st et b b s s a b b sea bbb s s bbb se s e bbb s st bbb e s b s s ansee 57
ABTHFE UL CAD GAIDOX(A) ceveveeeeeeeeeeeeeeee et et et e et et e e et et esees et esesseetesessetesessensesessessesseseneaseasesseseasenseseeseaseetesaase sesentesesseteseeseseseesesasessensesessenas 59
ABTHEFF UL (B) GRAIDOX(B) ceviveeteeteeeeeeeeee et eteete e st e et et seess et eteeseetesestestesessessesesseseesseseseeseese s esessestenesaesess st ase sesentesesseseessesenseseesensasesaenseresseneas 62
JEMEIUEEL CA) REAI AXIE(A) 1ot eee e eee et eeeea e e e e eeeaseesaseeeeteeeseaesseeeeeeetaseseeaseeseseseeeaseeseeeetaseseesaesesaee s eteeseseessetaeeneseseeesaseesesaseesassaraseees 66
JEME UL CB) REAI AXIE(B) ettt ettt ettt et ee et e e e s et et e et ea e et este st esessessesessestesseseseesesseneesesaentesesaeseseesan seessentesessessessesensesessensasessensesesaeneas 69
FETHB S DIFFEIENTIAL LOCK 1.uvuvuiuieieieieiececictciceetctcte sttt sttt et et et b et e b e b e s e bbb s sesss s s s s s e s s e s e e e b e s e b e s e ss s s se s s se s s s e sesesssese s et e s eseseaeseseseseseee 71
IR LB B I FINGl TrANSIMISSION ...uiuiuiuieieieieiicectcectetctete et tetete s et e tetetetetebebebesebebebeseseseseses et et es et s ass s as st bbb bbb s ssssas sasssasasssasasasssasasssasssseseseseseteee 73
WEFE ) RGN FUll HYdraulic POWEE SEEEING GEAT ....veeeeeieeeeieeieteee et st ete e et eee et et et et eteste st esestetesessesest et eteseetessessesessestesssseneessssentesestenssessenes 76
BE R JSL I SEEEIINE SYSTEM .evivvetieieieeeteteteee et te ettt ettt et et et e s eas e et et et eseae s es et et et ess s es et etesea s et et et et esese s et et et seeas et et et et eaeaseseseteteseas s asetetensasasesstens 79
L B (=T A LA =3 A= . N 81
JEEE BN ITHHUEE PTO oottt st 84
H 288 MM AL LK Disc Brake and Operation IMECRANISM  .....cuiuiiivieiieeeieiceeeeee ettt ettt sttt s s st et e st esssaes et st ese st eresesns 88
JEERRT JAFI S@AL..uivvvieieitetese ettt ettt bt a st bbb s et e bbb e st et b b a A b b b ae A A b b s A A bbb e A A s e ae A bbb s A A s s b A bbb b A bbbt ae bt a e et et s s et b s 91
IS PN LT €A ASSEMBIY TFIM oottt ettt ettt e et s e e e e e e s e ee et se st eees e et s et eseeesese et et et et esese st et eses eseas et sseeesessan s et eeeseseenanas 93
BN ZE STFE BaACKSTOPS OF CaD ASSEMDBIY ...vievieiieieeieeeeteee et et et ee et et et e e et et ete et et esessestesesseseesessestesease s essesessesesseasessessasestesessen seessestesessesserensensereseas 95
LIS FA T €A ASSEMDBIY .ttt ettt e et e et e s et et ese et et e st et e s et see st et et e et et ese et ete st et es et et e et et ese et es et eee et et e s et eae et et eae s etene et et et erereeterans 97



20,14 I aS T B E TRE OO oo e ee e e e e s e e e e e ees e s e e e e e s s et e s e s e e e s s et e s e s e e s s s es e s e e s e e s es et e s e e e e s et e s e s e ee s s es e s e e e e e s et e s e e e r s eres e e e ererenenenn 100

P10 Iy I i R B S AU X o Ye (=] (O]« LA Te 1T 1) IO 103
21 LTI SAFETY FTAME oottt et e e e e en s e et e e e e s e seee e s e et eeeseeseeees e e s e s e seetasese s eeees seseeseseseaseseeneseeseseseeneseenesess s seeneeees 105
221 HLEEALFEEE R CA) HOOD GNA PANEL (A ettt e vt e st et e e eeet s seeseees s s e essesteseseesseseeseseesseeses s e sesesesseesesesesseeseseseseseeseessasenens 107
222 HLEALZREERUL (B) HOOG ANG PANEI (B) c.evieieeeieeeeeeeeee ettt e et et e ee et e s et esese et eaeseeseaeatesesseseaessesesssessenssseseasssessssesesesen seesenseseseasesensssenas 110
23. A1 HH R GURAI ELECEIICAI SYSEOM w.viviiivieitceieeeeee ettt ettt e e e e et et ese st et et et ese st et ese st ese et et est st ese s et e st et et et esese et ese st et satetess et esesetessetese s etensssesessaeas 113
23.A.2 I HA R GTRE CAB EIECEICAl SYSEEM .. vviuiiiieeeceeeeeeetete et ettt ettt st et et et ess et et st ete s e s s e et se et esess et et et et eteseas et et et et et ess s st et eseses et st et esessasasesetans 116
238 HI T ZRZT R EIECIICAl SYSTEIM ..ottt e et s e e s e e e e s e eeseeeeee s e seeseeeeseseseeneeesseseseeneeeeee eeesasesseneeeseasesseneseesaneseeneseenas 118
24 T LR I TOOIDOX vvvvvevctetetete ettt sttt ettt ettt et ettt bbb bbb bbb b s bbb bbb e e s sssb s e e s s s ssssse s e se s s s s ae s e e et e e e s et e b et e b et et et et et et et et et et e s et eteseberane 121
25 TIRTHIAFT SEL L FUBT TANK ottt s bbbt 123
26.1  HUBEUTVEALE R CA)  FOOL MU SHIEIAS RESE(A) voeeeveeeeeeeeeeeeeeeseee e eeetese e eeeeesesseeseeseesasesesessssasessessessesessesesesesessesessseseseessessesseeseses senseeseeesans 126
26.2  HOUARFUVEHUEHE (B)  FOOL IMUD SHIEIAS RESE(B)..v.vveieeeeeeeeeeeeeieeeeeeeeeeeeeeseeeeeeeseseseseseseesesesessseseseseesssseseseesessseseseesseseseseseessasesssesensseteeesereneens 129
27.1  FRTFIERUL CA)  HYAraUIIC POWEE LIft (A) e.eeeeeeeeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesesesesesesesesesesesesesesssessssssesssessssssssasesesetatesesesesesese sesesssssssesenaens 132
27.2  FRTFEREUI (B) HYAraulic POWEE LIft (B) ..oveuieiiieieeeeeeeiieeeeeeeeeeeeeestetesesssstetesessssesesssssssessssasssssssasessesesssesesessasesesesesessasssssesessesssssssssessasasssasans 135
27.3  FRTFIERUEL (C) HYAraUIC POWET LIt () ceveveveeeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesesesesesesesesesesesesesesesssessssssssesessssssssssesesesasesesesesesese sesesesssssseseneens 137
274  FRTFIEEUE (D) HYOTQUIC POWET LIft (D).evuieieieieieieieieeeeeeeeeeeeeeeeeeeeeeeeeseseeeeesesesesesesesesesesesesesessssssssssesesssessssssssasesesssesesesesesesss sesasssassasassesaseens 139
28.1  ERFEEETE UL SUSPENSION IMIECNANISIN . ..eeeivveceeecteeeteee ettt ettt s et ettt et s as et et et et e b eae s s e st e e et ess s et st et et eas st st et et eseas s seteteseas s st steseseas s esatens 143
P X3 Y S N A S A oLV L= 1= oA U o I XTT=140] ) AR 146
28.3 5 FHUAT R LOWEE Left ROT ASSEMBIY ...ovivieieiieieeeceeecteee ettt ettt ettt e s et et e et et eae et s e et esesees s et et et et ess et et et et et ess et st et es eseas s st et eseseas s ssatans 148
29 WEIRTE R GRS Hydraulic LIfting PIPEling ASSEMDBIY .....vvoviiiiiiccecccecsecesee e seee e ssssae sttt ettt et s tetetseststetstssststss st ssssssssssesssssasasasa seas 150



30

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

ENGINE
AELEE B RV Cylinder Head CoVer ASSEMBIY(FIZ.1) c..cviieeeeieieeeeeeeeeeeeeeeeeeeeeesseetetsaeesestesessetesessessasessestsssssessessesessesessesesessessessssessesease seresseneas 156
ARBLT B CYlNAEr HEAT ASSEMBIV(FIZ.2) cv.vvivvieieeeeeeteieeeeeee ettt ettt ettt ettt ettt ettt ettt et st asesasasasasesesssssassesssesesesesesesesetas setetesetstststetseesaeas 158
HUAR. hiFe = Bl Cylinder Block and Gear Case ASSEMDIY(FI.3) ...ouiiiiiiiiriiieeeieeeeee ettt ettt e sttt se s et stess st et et et ess st ese s stessssese e enns 161
TE TR S ZR A TIMING GEAT TTAIN(FIZ.4) cveeeeeeeeeeeeee et eeee e ee et et ee e e et et e s eeeeeee e et sseeeae et eseseseaeeeeeseseseneseesesseesesessesesssssesensaseseseesensnesesesesenenessens 166
T FE . JEFTF K Piston and Connecting RO ASSEMDBIY(FIZ.5) ...vcviiiviuiiiieieieeeeieteteeeseeee st ess sttt ste et e bt sees st ete st etese st ste st stese st etesestesessetesssserssnans 168
HHH . RESLE Crankshaft and FlYWheel ASSEMBIY(FIZ.6) ......cueueiviuiieiieiiiereecieteetetee sttt ste st s eess et s esseasse st stessstess et stessstesessstessssasessssensssanas 170
I A HLAE] Valve TIMING MECRANISIMI{FI.7) c.vcueeiveeeeeeeeee ettt sttt t sttt ea et et eae et eae s et ese e esese et eee st etese st ese st et ess et eseseseess et esesssees e stessssesessssesessaeneas 172
JKIE . KU LB Water PUMP and Fan ASSEMDBIY(FIZ.8) .....c.viviviiieiiieieieieteeeeeetseee et stete s stessstete s stessstsssssstessssssessstesestesessssessstesessstessssstessssesnsanas 175
TR TC LI Ol SUMP ASSEMDIY (FIG.9) vuevvuiverieniirrireeieissiesise i st e se sttt s 178
HLIHZE S A Lubricating Oil PUMP ASSEMBIY (FIZ.10) ....iviuieiieieiiieeeeeteeceteteeee ettt st et e seess et ete st seese st ssessstese st sseststese s esesestesestesesssessesssses sesrensanas 180
PRV ZR LTI I FUET SYSTEM (FIZ.1L) cveeeeeeeeeeeeeeeeee e e eeeeeeee e e eeeeeeseeeeeeseseeeseseseessesessseaeesaseseseseseseesassessesesesessesseseseenn seesesessaneseseseneseeseseeeseserens 182
WL EEVE S EUB Oil SUCTION STraiNer ASSEMBIY (FIG.12) . vveveeeeeeeeeeseeeeeseeeeeeeeesteteteseseseteseseseseseseseseseseseeseseessesesesesesssesesesesssesesssssssesesssessessesessseeens 185
TR ELER IR Tension PUIIEY @SSEMBIY (FIZ.13) c.vuiiveeeeiereeeeeeteeeeeeeeeeeet et eeeee et eseetesessestesessessesteseasestesessessesessessessssessestesessessesessessase eressenseressesseneas 187
PLE. KHHL. ESHHAHL Oil Filter/Air Filter/Generator/Starting Motor/SIENCEI(FIZ.14) ... eeeeeeeeeeeeeeeeeeeeeeereee e ee et e e e 189
I 23 LTI BIre@thier ASSEMBIY (FIG.15) ...viuiiieieiieeeieeeeeieeeteeteeeseseetetetesestesessstessesssesssaesesesesessese st seessetesessesese et esestetessstessss et sestetesestesestetasessereseans 191



1 R R K
Air Filter
504G3-E. 10. 001-1




1 PR E Air Filter

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3-E.10.011 B PET Air filter 1
2 JB/T8870-1999-(51-70) 4 (51-70) Clip (51-70) 3
3 504G3-E.10.101 e A air duct 1
4 GB/T93-1987-8 P 8 Spring lock washer 8 2
5 GB/T5783-2000-M8x16 B2KE M8 X 16 Hex. head bolt M8x16 2
6 504G3-E.10.102 TUE AR R Air filter bracket 1
7 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 2
8 GB/T5783-2000-M8%20 B2HE M8 X 20 Hex. head bolt M8x20 2
9 504G3.10A.102 A Air rubber pipe 1




) MR R
Radiator
504G3-E. 13. 001




2 HEPes KUK Radiator

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 GB/T6170-2000-M 10 BZRE M10 Hex. nut M10 4
2 504G3.13.104 A Rubber pad 2
3 504G3.13.011A AR A Radiator 1
4 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 3
5 GB/T93-1987-8 P 8 Spring lock washer 8 3
6 GB/T97.1-2002-8 HpE 8 Plain washer 8 2
7 GB/T5783-2000-M8%20 B2HE M8 X 20 Hex.head bolt M8x20 3
8 550-1.51.101 BRI S Stamping stee! ribbon 1
9 504G3-E.13.011 RIS thermal baffle 1
10 484.13.101 Ak Upper water hose 1
11 JB/T8870-1999-d60(40-60)  |Wkfi d60 (40-60) Clip d60(40-60) 4
12 504G3-E.13.101 KA Pull rod, radiator 1
13 504G3.13.102 K Lower water hose 1




3.0A T BN R R
Throttle Control Mechanism

504G3-E. 20. 001
1
23
L g
6
T 8 ()
Sy
\.‘(@(@\
@f,
2\ ’!‘
\-(@((@,_\ @Q"©)(
VN
— . PSP
= 'L?
Sy 4
@ ) ’/
\\
(@@ ]
\#ﬁw@
31
30



3.A WY S Throffle Control Mechanism

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.20.014 TR R A Hand throttle wire 1
2 GB/T5783-2000-M 6x20 B2HE M6 X 20 Hex. head bolt M8x20 2
3 GB/T93-1987-6 P 6 Spring lock washer 6 2
4 GB/T5781-2000-M8x25 B2HE M8 X 25 Hex. head bolt M8x25 1
5 GB/T97.1-2002-8 P 8 Plain washer 8 2
6 504G3.20.104 A Bush 1
7 504G3.20.021 IR Connect board 1
8 504G3.20.115 g Thimble 1
9 GB/T91-2000-2x14 B 2X14 Split pin 2x14 1
10 504G3.20.102 JEE Friction lining 1
11 504G3.20.105 ML Acetabuliform mat 2
12 GB/T6170-2000-M 12 B2RE M12 Hex. nut M12 2
13 504G3.20.101 BIRE Rubber boot 1
14 504G3.20.012 FT TERAPAEE A Operating lever,Hand throttle 1
15 504G3.20.011-1 FA A Handle 1
16 GB/T845-1985-ST4.2x13 HBO2ET ST4.2X 13 Bolt ST4.2x13 1
17 GB/T6170-2000-M 10 B2HRE M10 Hex. nut M10 1
18 GB/T5781-2000-M 10x55 B2KE M10 X 55 Hex. head bolt M10x55 1
19 504G3.21.103 B Rubber blanket 1
20 550.20.120-1 B iE Rubber knot 1
21 504G3-E.20.101 PR A B2 AT 1
22 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 1
23 GB/T894.1-1986-15 4k 15 Circlip for shaft 15 1
24 254G3.40.134 PREES Bushing 1
25 504G3-3.20.101-1 A {37 L Return spring 1




3.A WY S Throffle Control Mechanism

Ser.No. Part No. A NG WS Name & Specifications Quantity Remarks
26 504G3-E.20.011-1 JERH T TS RSO S A Foot throttle lever 1
27 GB/T91-2000-1.6x12 B 1.6X12 Split pin 1.6x12 5
28 GB/T97.1-2002-6 HPE 6 Plain washer 6 4
29 GB/T882-1986-B6x20 B B6X 20 Clevis pin with head B6x20 1
30 504G3.20.103 HER Support board 1 For outboard air cleaner
31 504G3.20.015 JEI ] 2 2 A Foot throttle wire 1




3.B l [TEHNAY & &
Throttle Control Mechanism
504G3. 20. 001




3.B WII#Y S Throffle Control Mechanism

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.20.014 TR R A Hand throttle wire 1
2 GB/T5783-2000-M 6x20 B2HE M6 X 20 Hex. head bolt M8x20 2
3 GB/T93-1987-8 P 8 Spring lock washer 8 2
4 GB/T5783-2000-8%25 B2HE M8 X 25 Hex. head bolt M8x25 3
5 GB/T97.1-2002-8 P 8 Plain washer 8 4
6 504G3.20.104 A Bush 1
7 504G3.20.021 IR Connect board 1
8 504G3.20.115 g Thimble 1
9 GB/T91-2000-2x14 B 2X14 Split pin 2x14 1
10 504G3.20.102 JEE Friction lining 1
11 504G3.20.105 ML Acetabuliform mat 2
12 GB/T6170-2000-M 12 B2RE M12 Hex. nut M12 2
13 504G3.20.101 BIRE Rubber boot 1
14 504G3.20.012 FT TERAPAEE A Operating lever,Hand throttle 1
15 504G3.20.011-1 FA A Handle 1
16 550.20.104-1 TS AR Foot throttle pedal 1
17 GB/T879.4-2000-5x20 B 5X20 Parallel pin 5x20 1
18 550.20.021-1 JIE b ] A A AR A Foot throttle lever 1
19 GB/T93-1987-6 HpE 6 Spring lock washer 6 2
20 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 2
21 550.20.120-1 B Rubber knot 2
22 GB/T6172-2000-M8 IZHE M8 Hex. nut M8 2
23 GB/T5781-2000-M 8x40 B2KE M8 X 40 Hex. head bolt M8x40 2
24 550.20.121-1 TS5 Throttle bracket 1
25 550.20.122-1 113 Twist spring 1




3.B WII#Y S Throffle Control Mechanism

Ser.No. Part No. A NG WS Name & Specifications Quantity Remarks
26 550.20.123-1 F s Rocker,Hand throttle 1
27 GB/T879.1-2000-4x22 B 4%22 Parallel pin 4x22 1
28 GB/T879.1-2000-6x22 B 6X22 Parallel pin 6x22 1
29 550.20.015-1 RIS Rocker 1
30 GB/T91-2000-1.6x12 B 1.6X12 Split pin 1.6x12 5
31 GB/T97.1-2002-6 HPE 6 Plain washer 6 4
32 GB/T882-1986-B6x20 B B6X 20 Clevis pin with head B6x20 1
33 504G3.20.103 HER Support board 1 For outboard air cleaner
34 504G3.20.015 JEI ] 2 2 A Foot throttle wire 1
35 GB/T845-1985-ST4.2x13 B2 ET ST4.2X 13 Bolt ST4.2x13 1

10



4.1 BEBEK W
Clutch (A)

504G3-3.21. 001
14 13 12 1 10 9 876543 2 1

©)- Y

Q)

1516 17 18 19 20 21 G @) 22 (D 23 2L 25 26 27

11



4.1 BEEMK (A) Clutch (W)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 504G3-3.21.021 B G A BT R Clutch pedal 1
2 GB/T882-1986-B10x30 %ﬁ h B10X30 Pin shaft B10x30 2
3 504G3-3.21.014 Ha s EA Release pull- rod 1
4 GB/T97.1-2002-10 ﬂ i 10 Plain washer 10 2
5 GB/T91-2000-3.2x20 B 3.2%X20 Split pin 3.2x20 2
6 504G3.43.103-1 [EIEALE Return spring 1
7 504G3.43.101 Sk Rubber plug 1
8 504G3.43.135 %ﬂ"é (2520 Bush (2520) 2
9 JB-FT-CU-12 B 12 Combined seal washer 12 2
10 504G3.21.111 HE i £ Sleeve,clutch shaft 2
11 GB/T5783-2000-M 10x40 éﬁ%% M10X 40 Hex. head bolt M10x40 12
12 GB/T93-1987-10 **hl 10 Spring lock washer 10 12
13 504G3.21.101-1 SR A Clutch case 1
14 GB/T119.2-2000-B10x22 %ﬁ BlO X 22 Parallel pin B10x22 2
15 996911K 39-5 73 B Ak Release bearing 1
16 GB/T5783-2000-M8x20 2K M8 X 20 Hex. head bolt M8x20 1
17 GB/T879-2000-5x35 B 5X35 Slotted spring pin 5x35 2
18 GB/T879-2000-8x35 B 8% 35 Slotted spring pin 8x35 2
19 504G3.21.102 ) Bl R Release bearing seat 1

20 304G2.21.104 B wsdk X Release fork 1
21 504G3-3.21.013 I3 B R A Release shaft, clutch 1
22 300.21A.148 Pt Sk Rod clevis 1
23 GB/T6171-2000-M10x1 B2 EE M10X 1 Fine thread hex. nut M10x1 1
24 GB/T6170-2000-M 10 B2EE M10 Hex. nut M10 1
25 GB/T5783-2000-M 10x45 B2FE M10X 45 Hex. head bolt M10x45 1

12



4.1 BEEMK (A) Clutch (W)

Ser.No. Part No. A NG WS Name & Specifications Quantity Remarks
26 504G3.21.103 A Rubber plug 1
27 300.21C.133 LEEEL Vi Adjust bolt 1
28 GB/T6170-2000-M6 2R M6 Hex. nut M6 2

13



4.2 BAEBER B)
Clutch (B)
504G3-3.21. 001

14



4.2 BEHBEE (B) Clutch (B)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.21.012 B B B Driven plate 1
2 XL138Y-Z (P2) B G A A G R Pressure plate & Clutch cover 1
3 GB/T119.2-2000-B8x%20 i B8X20 Straight pin B8x20 3
4 GB/T93-1987-8 P 8 Spring lock washer 8 6
5 GB/T5783-2000-M8x%20 BEFE M8 X 20 Hex. head bolt M8x20 6

15



5 VM 8 Rk
Muffler
504G3-E. 22. 001

16



5 JHE MK Muffler

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 504G3.22.011 M Muffler 1
2 504G3.22.012 W4 52-55 Clip 52-55 1
3 504G3-E.22.011 A E R A Exhaust pipe 1
4 GB/T5783-2000-M8x12 B2FE M8 X 12 Flange bolt M8x12 11
5 GB/T97.1-2002-8 HIE 8 Plain washer 8 12
6 504G3.22.102-1 PRy I (—) Guarding net 1 1
7 GB/T5783-2000-M8%16 B2k M8X 16 Flange bolt M8x16 1
8 GB/T93-1987-8 P 8 Spring lock washer 8 1
9 504G3.22.105 HEACE [ A Muffler fixed plate 1
10 504G3-E.22.101 TRy PR () Guarding net 2 1
11 504G3-E.22.102 R (=) Guarding net 3 1

17



28
6.A.1 MR L (A)
Shuttle gear (A) 25 26

504G3-E. 29A. 001 3

18



6.A. 1 BATHIM R (A) Shuttle gear (A)

Ser.No. Part No. A2 N FA Name & Specifications Quantity Remarks
1 504G3.29.101 St i Bearing seat 1
2 GB/T5783-2000-M10x25  [#Z#: M10X 25 Hex. head bolt M10x25 3
3 GB/T93-1987-10 i 10 Spring lock washer 10 9
4 GB/T13871-1992-FB40x55x8 | $} [ FB40X 55X 8 Oil seal FB40x55x8 1
5 GB/T276-1994-6208 WahiA 6208 Ball bearing 6208 1
6 GB/T283-1994-NJ304E | zh%h& NJ304E Ball bearing NJ304E 1
7 504G3.29.117-1 o RhrkR e Spacer 1
8 504G3.29.201 AN Input shaft 1
9 504G3-E.29.102 HTRERI B e Priven gear 1
10  |GB/T5846-1986-K25x31x25 |4l K25X 31X 25 Needle bearing K25x31x25 1
11  |504G3.63.102 HhH 4P 30 Circlip for shaft 30 2
12 |450.37.177-1 g N Jp vl Input shaft grease seel 1
13 |450.37.175 B Copper bush 1
14  |504G3.29.102 o — iR Spacing collar 2
15  |504G3.29.103 i P840 Circlip for shaft 40 1
16  |504G3-E.29.101 HBER sk Driving gear 1
17  |504G3.29.105 IS Spacer 1
18  |504G3.29.106 BRATPI EBh N5 1T Driving gear 11 1
19  |GB/T276-1994-6207 Wahilik 6207 Ball bearing 6207 1
20  |504G3.29.113 o e kR Spacer 1
21  |GB/T893.1-1986-72 FhipE 72 Circlip for shaft 72 1
22  |504G3.29.108 it ] Spacing collar 1
23 |504G3.29.107 B G AR Clutch pressure plate 1
24  |GB/T276-1994-6206 Wl 6206 Ball bearing 6206 1
25  |GB/T5783-2000-M10x35 |#Z#: M10X 35 Hex. head bolt M10x35 6

19



6.A. 1 BATHIM R (A) Shuttle gear (A)

Ser.No. Part No. LR N A% Name & Specifications Quantity Remarks
26  |GB/T893.1-1986-62 P48 62 Circlip for shaft 62 1
27  |504G3.29A.101 ol 2nd shaft 1
28  |504G3.29A.102 e Splined joint sleeve 1
29  |GB/T879.1-2000-6x36 HPER 6X36 Dowel pin 6x36 1
30 |504G3.29.110 AT P IS 58 I Spacing collar 1
31 |GB/T119.1-2000-B10x22 |[EA144 B10X 22 Round pin B10x22 2
32  |GB/T276-1994-6005 W& 6005 Ball bearing 6005 2
33  [504G3.29.111 BATPIIL 5 Gear 1
34  |504G3.29.114 RATHIH B A e 1T Priven gear 11 1
35 |GB/T893.1-1986-47 ik 47 Circlip for shaft 47 1
36  |GB/T5846-1986-K30x36x25 |Hli#k K30X 36X 25 Needle bearing K30x36x25 1
37  |GB/T879.1-2000-8x50 HAPERY 8X 50 Dowel pin 8x50 1
38  |550-1.37A.117 114 Stop pin 3
39 |550-1.37A.116 FE4E Bracket 3
40  |550-1.37A.115 L Spring 3
41  |504G3.29.115 [F) 20 2% U Hub gear 1
42  |504G3.29.109 FRATHA R 5l Middle shaft 1
43 |550-1.37A.112 A2 28 A £ Hub sleeve 1
44 550-1.37A.114 EIBZZS Synthronization ring 2
45  |504G3.29.123 AT H4 kg Spacing collar 1
46  [504G3.29.118 $4 1825 Circlip for shaft 25 1
47  |504G3.29.018HW [ 28541 Synchronizer 1

20



6.A.2 BB K (B)
Shuttle gear (B)
504G3-E. 294. 001

25 26 27 28 (L) 29 30 (6) (20)

21



6.A. 2 RITEE AL (B) Shuttle gear (B)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.29.020 BRATHE R T Shift level handle 1
2 504G3-E.29.019 BAT PR PTG Shift level 1
3 504G3.29.131 Bl 2h Dust cap 1
4 GB/T879.1-2000-6x24 SAPERY 6 24 Dowel pin 6x24 2
5 GB/T5782-2000-M8%60 B2HE M8 X 60 Hex. head bolt M8x60 3
6 GB/T93-1987-8 P 8 Spring lock washer 8 6
7 GB/T97.1-2002-8 HpE 8 Plain washer 8 4
8 504G3-E.29.017 UL Y CRE g e Automotive frame 1
9 GB/T5846-1986-K 15x19x17 |7Ezh4h#& K15X 19X 17 Needle bearing K15x19x17 2
10 404G2-6F.37.016 T LA A Gimbal 1
11 GB/T894.1-1986-15 ik 15 Circlip for shaft 15 3
12 GB/T6170-2000-M8 2Rt M8 Hexagon nut M8 2
13 GB/T5783-2000-M8x35 B2 M8 X 35 Hex. head bolt M8x35 2
14 504G3.29.129 VEREE Adjusting plate 1
15 504G3-3.29.101 R Joint shaft 1
16 GB/T894.1-1986-28 ks 28 Circlip for shaft 28 2
17 504G3.29.112 By 4 ] e i 22 Circlip for shaft 28 2
18 504G3.29.127 IERE=> Safety cover 1
19 504G3.29.015 J A AE 1 Gimbal [ 1
20 GB/T5783-2000-M8x15 B2HE M8 X 15 Hex. head bolt M8x15 2
21 GB/T894.1-1986-18 ik 18 Circlip for shaft 18 1
22 504G3.37.168 Fit Baffle 1
23 GB/T3452.1-1992-20x2.65  |0JE[& 20X 2. 65 O-ring seal 20x2.65 1
24 504G3.29.013 RATHEH RS Sliding block 1
26 GB/T308-2002-8 ER 8 Lock ball 8 1

22



6.A. 2 RITEE AL (B) Shuttle gear (B)

Ser.No. Part No. A YN Name & Specifications Quantity Remarks
27 254G3.37.163 S A7 5L Positioning spring 1
28 504G3.29.126 BRATH R X Shift fork 1
29 504G3.29.125-1 AT HI PR X Patrol fork shaft 1
30 GB/T3452.1-1992-15x2.65  |0JE[& 15X 2. 65 O-ring seal 15x2.65 1
31 504G3.29A.011 PIRR A AT Baffle 1
32 GB/T879.1-2000-4x24 BAPERY 4X 24 Dowel pin 4x24 2
33 GB/T845-1985-ST4.2x13 H BO2ET ST4.2X 13 Bolt ST4.2x13 1

23



6.B.1 ®Mh. 4T E B (A)
Shuttle gear, Creep gear (A)
504G3-E. 29. 001




6.B.1 AT, JEITHRAB (A) Shuttle gear, Creep gear(A)

Ser.No. Part No. A2 N FA Name & Specifications Quantity Remarks
1 504G3.29.101 St i Bearing seat 1
2 GB/T5783-2000-M10x25  [#Z#: M10X 25 Hex. head bolt M10x25 3
3 GB/T93-1987-10 i 10 Spring lock washer 10 9
4 GB/T13871.1-2007-FB40x55x8 | 5 f5| FB40 X 55X 8 Oil seal FB40x55x8 1
5 GB/T276-1994-6208 WahiA 6208 Ball bearing 6208 1
6 504G3.29.201 PN Input shaft 1 drawing
504G3.41A.001
7 GB/T283-1994-NJ304E  [i&#h%hA& NJ304E Ball bearing NJ304E 1
8 504G3.29.117-1 BRI E Spacer 1
9 504G3-E.29.102 RS B 4 Priven gear 1
10  |GB/T5846-1986-K25%x31x25 |#ilizk K25X 31X 25 Needle bearing K25x31x25 1
11  |504G3.63.102 AP 30 Circlip for shaft 30 2
12 |450.37.177-1 LD EES Input shaft grease seal 1 drawing
504G3.41A.001
13 |450.37.175 EES Copper bush 1 drawing
504G3.41A.001
14  |504G3.29.102 5 —Hhb Spacing collar 2
15  |504G3.29.103 P48 40 Circlip for shaft 40 1
16  |504G3-E.29.101 HUBERY B A% Driving gear 1
17  |504G3.29.105 ] RS Spacer 1
18  |504G3.29.106 AT £ 1 Driving gear II 1
19  |GB/T276-1994-6207 TRBhH& 6207 Ball bearing 6207 1 drawing
504G3.41A.001
20  [504G3.29.113 G Spacer 1
21  |GB/T893.1-1986-72 FipE 72 Circlip for shaft 72 1

25



6.B.1 AT, JEITHRAB (A) Shuttle gear, Creep gear(A)

Ser.No. Part No. LR N A% Name & Specifications Quantity Remarks
22  |504G3.29.108 it ] Spacing collar 1
23 |504G3.29.107 B A i Clutch pressure plate 1
24  |GB/T5783-2000-M10x35  [#Z#: M10X 35 Hex. head bolt M10x35 6
25  |GB/T276-1994-6206 WEhik 6206 Ball bearing 6206 1
26  |GB/T893.1-1986-62 ik 62 Circlip for shaft 62 1
27  |504G3.29.012 o R At 2nd shaft 1
28  |GB/T5846-1986-K20x26x17 |l K20X26X 17 Needle bearing K20x26x17 1
29  |504G3.29.138 LR #%26 Circlip for shaft 26 1
30 |504G3.29.118 45k 25 Circlip for shaft 25 3
31 |254G3.37.108 M 5 Joe Splieing sleeve gear seat 1
32  |254G3.37.109 Uiy Sliding gear 1
33  |504G3.29.119 AT Pt £ Bush 1
34  |504G3.29.120 AT H4 % T Gear | 1
35  |504G3.29.121 EERE RS Spacer 1
36  |504G3.29.123 AT 45k Spacing collar 3
37  |GB/T5846-1986-K25x31x20 |4k K25X 31X 20 Needle bearing K25x31x20 2
38  |504G3.29.124 AT H5 4 1T Gear 11 1
39  |504G3.29.122 EAT$4 15 5l Gear shaft 1
40  |GB/T879.1-2000-8x45 48X 45 Dowel pin 8x45 1
41  |504G3.29.110 BAT PSS R Spacing collar 1
42  |GB/T119.2-2000-B10x22 |414B10 X 22 Round pin B10x22 2
43  |GB/T276-1994-6005 TR 576005 Ball bearing 6005 2
44  |504G3.29.111 AT I 5 Gear 1
45  |504G3.29.114 BATE R v e 1 Priven gear I[ 1

26



6.B.1 AT, JEITHRAB (A) Shuttle gear, Creep gear(A)

Ser.No. Part No. LR N A% Name & Specifications Quantity Remarks
46  |GB/T893.1-1986-47 PhlE 47 Circlip for shaft 47 1
47  |GB/T5846-1986-K30x36x25 |4fii#& K30X 36X 25 Needle bearing K30x36x25 1
48  |GB/T879.1-2000-8x50 B 8X50 Dowel pin 8x50 1
49 550-1.37A.117 14 Stop pin 3
50 |550-1.37A.116 FE48 Bracket 3
51  |550-1.37A.115 G5 Spring 3
52  |504G3.29.115 EBEZ Hub gear 1
53  |504G3.29.109 FAT R4 Rl Middle shaft 1
54  |550-1.37A.112 [F P a B Hub sleeve 1
55  |550-1.37A.114 EEZZ Synthronization ring 2
56  |504G3.29.018HW [EEZ e ts Synchronizer 1

27



6.B.2 MBH. AT K L (B)

Shuttle gear, Creep gear (B)
5043-E. 29. 001

1
2
3
A
5
6
14 7
15 8
(9) 9
16 10
(8) 1o g i
17 12
(6) 13
18
19
20

28 29 30 31 32 (32)

(18)

(8)
23
24
25
26
21

28



6.B.2 BT, CITH R (B) Shuttle gear, Creep gear (B)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 504G3.29.020 BRATHE R T Shift level handle 1
2 GBI/T 845-1985-ST4.2x13 [ BOE4T ST4.2X 13 Bolt ST4.2x13 1
3 504G3-E.29.019 BAT PR PTG Shift level 1
4 504G3.29.131 Biih Dust cap 1
5 GB/T879.1-2000-6x24 By 6X24 Dowel pin 6x24 2
6 GB/T879.1-2000-4%24 By 4X24 Dowel pin 4x24 2
7 GB/T5783-2000-M8%60 IZA4 M8 X 60 Hex. head bolt M8x60 3
8 GB/T93-1987-8 P 8 Spring lock washer 8 6
9 GB/T97.1-2002-8 HpE 8 Plain washer 8 4
10 504G3-E.29.017 UL Y CRE g e Automotive frame 1
11 GB/T5846-1986-K 15x19x17 |¥& 444 K15X 19X 17 Needle bearing K15x19x17 2
12 404G2-6F.37.016 T A A Gimbal 1
13 GB/T894.1-1986-15 4k 15 Circlip for shaft 15 4
14 504G3.29.129 VEREE Adjusting plate 1
15 GB/T6170-2000-M8 2Rt M8 Hexagon nut M8 2
16 GB/T5783-2000-M8x35 IZA4E M8 X 35 Hex. head bolt M8x35 2
17 504G3-3.29.101 R Joint shaft 1
18 GB/T894.1-1986-28 ks 28 Circlip for shaft 28 2
19 504G3.29.112 By 47 ] e i 22 Circlip for shaft 28 2
20 504G3.29.127 IERE=> Safety cover 1
21 504G3.29.015 J A AE 1 Gimbal [ 1
22 GB/T5783-2000-M8x16 I2AE M8 X 16 Hex. head bolt M8x16 2
23 GB/T894.1-1986-18 ik 18 Circlip for shaft 18 1
24 504G3.37.168 Fit Baffle 2
25 GB/T3452.1-1992-20x2.65  |0JE[E 20X 2. 65 O-ring seal 20%2.65 1

29



6.B.2 BT, CITH R (B) Shuttle gear, Creep gear (B)

Ser.No. Part No. A YN Name & Specifications Quantity Remarks
26 GB/T879.1-2000-6x26 B 6X26 Dowel pin 6x26 2
27 504G3.29.013 RATHEH RS Sliding block 1
28 GB/T308-2002-8 WER 8 Lock ball 8 2
29 254G3.37.163 R iA Positioning spring 2
30 504G3.29.126 BRATH PR X Shift fork 1
31 504G3.29.125-1 AT HI PR X Patrol fork shaft 1
32 GB/T879.1-2000-6x28 B 6X28 Dowel pin 6x28 3
33 504G3.29.134 |CEREEE/ B Patrol fork shaft 1
34 504G3.29.133 AT 4k X Shift fork 1
35 504G3.29.023 TEATPEER S S e Sliding block 1
36 GB/T3452.1-1992-15x2.65  |0JE[& 15X 2. 65 O-ring seal 15x2.65 1
37 504G3.29.022 PR SR A Rocker 1
38 GB/T97.1-2002-10 #HPE 10 Washer 10 4
39 504G3.29.024 AT Pull rod weldment 1
40 GB/T91-2000-3.2x14 B 3.2X14 Split pin 3.2x14 2
41 504G3.37.154 Fil| A TH PR\ S Operating lever back shaft 1
42 504G3.43.115 £ (2030) Bush (2030) 2
43 GB/T97.1-2002-20 P 20 Washer 20 1
44 GB/T894.1-1986-20 ik 20 Circlip for shaft 20 1
45 504G3-3.29.012 JEATRY AR 1S A Operating lever 1
46 GB/T91-2000-3.2x25 B 3.2X25 Split pin 3.2x25 2
47 GB/T882-1986-B10x30 H%h B10X 30 Clevis pin with head B10x30 2
48 254G2.43.102 Pt X Draw rod fork 1
49 GB/T6170-2000-M 10 B2HRE M10 Hexagon nut M10 1

30



6.B.2 BT, CITH R (B) Shuttle gear, Creep gear (B)

Ser.No. Part No. A2 R8RS A% Name & Specifications Quantity Remarks
50 504G3.37.090 P REE A Pull rod weldment 1

31



T HLERE B

Frame

504G3-3.30. 001

32



7 HMLZER B Frame

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 504G3.30.011 PRI E AT Frame 1
2 GB/T6170-2000-M8 PR RE M8 Hex. nut M8 8
3 GB/T93-1987-8 P 8 Spring Lock washer 8 9
4 504G3.30.103 B2 Cushion 2 2
5 504G3.30.104 B Cushion 1 2
6 504G3-3.30.013 Y mE AROES Front cover board assy 1
7 550-1.47.104 CERRA A Battery line guard 2
8 504G3.30.102 H LA Battery clamping boit 2
9 GB/T5783-2000-M 8x%20 ke M8 X 20 Hex.head bolt M8x20 4
10 504G3.30.101 s i g 4 Rubber pad,battery 1
11 504G3.30.012 HAL L S R S Battery clamping plate assy 1
12 GB/T93-1987-14 g 14 Spring Lock washer 14 16
13 GB/T5783-2000-M 14x35 B2 ke M14X 35 Hex.head bolt M14x35 12
14 GB/T93-1987-12 HpE 12 Spring Lock washer 12 4
15 GB/T5783-2000-M 12x35 BEFE M12X 35 Hex.head bolt M12x35 4
16 GB/T5782-2000-M 14x50 HEFE M14X 50 Hex.head bolt M 14x50 4
17 GB/T97.1-2002-8 HIE 8 Plain washer 8 3
18 GB/T5783-2000-M8x16 B2 ke M8X 16 Hex.head bolt M8x16 1




8.1 IR A& (£ k%)
Front Drive Axle (Left Side—-Slowdown)
50463. 31. 001

1 2 3 L 5 6 1T 8 9 10 1M 12 1314 1516 1718 19 20 21

51 (2) 50 49 (28) 48 LT 46 45 LbL 43 42 (28) 41 40 39 38 37

34



8.1 FEIWIMFRK (LiLiE) Front Wheel Drive Axle ( Left Side—Slowdown )
Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks

1 GB/T5786-2000-M18x1.5x35 |24 M18X 1.5X 35 hex. head bolt M18x1.5x35 4

2 GB/T93-1987-18 HPE 18 Spring lock washer 18 6

3 504G3.31.101 IR )% Drive shaft 1

4 504G3.31.127-1 B R Oil seal blocking ring 1

5 404-9.31.111 B Y6 /K It EMC50 X 72X 15/12  Guard against turbid oil-seal MC50x72x15/12 1

6 304.31.102-2 UKyl ] Fixing ring of drive shaft 2

7 504G3.31.102-1 IR 5% o Drive shaft cover 1

8 GB/T276-1994-6309 Hh&k 6309 Ball bearing 6309 1

9 GB/T3452.1-1992-236x5.3  |0JE[& 236X5. 3 O-ring seal 236x5.3 1

10 504G3.31.117 K B Ui Driven bevel gear of final drive 1

11 GB/T276-1994-6307 ik 6307 Ball bearing 6307 2

12 504G3.31.122 ISR B GERIN Left final drive housing 1

13 GB/T6170-2000-M 12 B2RE M12 Hex. thin slotted nut M 12 1

14 GB/T276-1994-32009 #h7k 32009 Ball bearing 32009 1

15 GB/T276-1994-61911 ihk 61911 Ball bearing 61911 1

16 504G3.31.123 776 7K I EMC60 X 90X 20/14  Guard against turbid oil-seal MC60x90x%20/14 1

17 GB/T119.1-2000-B10%28 4 B10X 28 Straight pin B10x28 2

18 GB/T93-1987-12 HpE 12 Spring lock washer 12 4

19 GB/T5783-2000-M 12x40 B2RE M12 X 40 Hex. head bolt M12x40 4
20 504G3.31.201 e In) Steering arm 1
21 GB/T6171-2000-M 10x1 B2RE M10X 1 Hex. thin slotted nut M10x1 1
22 504.31.144 SATHRAT M10X 1 Lockblot M10x1 1
23 JB/T7940.2-1995-M8x1 AR M8X 1 Grease cup M8x1 1
24 304.31.202-1 AR 1) B o 2 Steering arm bushing 1
25 GB/T308-2002-8.7312G200b |#{¥k 8. 7312G200b Stillball 8.7312G200b 1 11/32”

35



8.1 FEIWIMFRK (LiLiE) Front Wheel Drive Axle ( Left Side—Slowdown )

Ser.No. Part No. A YN Name & Specifications Quantity Remarks
26 GB/T3452.1-1992-34.5x2.65 |0JEE 34.5X2. 65 O-ring seal 34.5x2.65 1
27 GB/T5783-2000-M 10x25 2K M10X 25 Hex. head bolt M10x25 6
28 GB/T93-1987-10 #HpE 10 Spring lock washer 10 22
29 504G3.31.107 bl Upper bearing cover 1
30 GB/T3452.1-1992-92.5x3.55 |0JEE 92. 5X 3. 55 O-ring seal 92.5x3.55 1
31 554.31C.147 R Adjusting shims demand
32 GB/T276-1994-6013 HhA& 6013 Ball bearing 6013 1
33 304.31.138 BT L ock washer 1
34 304.31.110-1 BV B Blocking ring of upright shaft 1
35 504G3.31.108 vh ) A B B B i Driven bevel gear of the first drive 1
36 504G3.31.109 v AL B B ik Driving bevel gear of thefirst drive 1
37 504G3.31.104-1 BYAHESS Upright shaft housing 1
38 GB/T5783-2000-M 12x30 2K M12X 30 Hex. head bolt M12x30 1
39 504G3.31.106-1 BYACH Upright shaft 1
40 200.38.024 JESCHH R SR 0 K Qil drain plug 1
41 JB-FT-CU-16 A i H e 16 Combined seal washer 16 1
42 GB/T5783-2000-M 10x30 B2 ke M10X 30 Hex. head bolt M10x30 4
43 504G3.31.118 K L ower bearing cover 1
44 GB/T3452.1-1992-75x2.65  |0JE[& 75X 2. 65 O-ring seal 75x%2.65 1
45 850-2.39.112/113/114 R Adjusting shims demand
46 GB/T276-1994-6208 Hh& 6208 Ball bearing 6208 1
47 504G3.31.120 AR F B i ke Driving bevel gear of final drive 1
48 GB/T5783-2000-M 10x40 B2 KE M10X 40 Hex. head bolt M10x40 11
49 GB/T5783-2000-M 10x35 2K M10X 35 Hex. head bolt M10x35 1

36



8.1 FIIKBIHFERK (ZIAWEE) Front Wheel Drive Axle ( Left Side-Slowdown )
Gk
Ser.No. Part No. A YN Name & Specifications Quantity Remarks
50 304.31.179 WEAE Double screw bolt 2 M18x1.5x52-20
51 GB/T6176-2000-M 18x1.5 BERE M18X 1.5 Hex. nut M18x1.5 2

37



8.2 T IEZHAF & Ak ()
Front Drive Axles Middle)
50463. 31. 001

1 12 13 14 15 16 17 18 1911 20 212223 24 25 (22)

38



8.2 HIEKEIHT K ()

Front Wheel Drive Axle ( middle )

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 JB-FT-CU-16 A i H e 16 Combined seal washer 16 3
2 304.31.013-1 = A AT Oil dipstick 1
3 504G3.31.121 THIL <7 Cylinder pedestal 1
4 GB/T93-1987-12 g 12 Spring lock washer 12 8
5 GB/T5786-2000-M12x1.5x40 |#2#2 M12X 1. 5X 40 Hex. head bolt M12x1.5x40 4
6 GB/T6170-2000-M 16 IZRE M16 Hex. nut M16 2
7 GB/T93-1987-16 e 16 Spring lock washer 16 2
8 GB/T27-1988-M 16x65 B2KE M16X 65 Hex. head bolt M16x65 2
9 304.31.122 Uiy o 3 End cover gasket 1
10 304.31.019 S 8 iy 5 20 A4 End cover of front pedestal 1
11 JB/T7940.1-1995-M 10x1 AR MI0X 1 Grease cup M10x1 4
12 GB/T5783-2000-M 6x12 2 M6 X 12 Hex. head bolt M6x12 4
13 GB/T93-1987-6 HpE 6 Spring lock washer 6 4
14 504G3.31.207 I S A Front pedestal 1
15 304.31.219-1 I SR 2 Front pedestal bush 1
16 304.31.123-1 IEEIEAY Ay Shims for front swing axle demand
17 GB/T3452.1-1992-65%x2.65  |0%4[& 65X 2. 65 O-ring seal 65%2.65 1
18 GB/T5783-2000-M8x16 12 M8 X 16 Hex. Head bolt M8x16 2
19 GB/T93-1987-8 P 8 Spring lock washer 8 2
20 504G3.31.013 B RS Pin shaft 2
21 504G3.31.125 £ Spacer 2
22 GB/T119.1-2000-B10x20 B B10X 20 Straight pin B10x20 5
23 504G3.31.012 TE TR AR S K Differential assembly 1
24 504G3.31.130/131/132 e 2l 58] A 147 8 A A Tab for driven bevel gear demand
25 GB/T3452.1-1992-132x2.65 |0%4[& 132X 2. 65 O-ring seal 132x2.65 1

39



8.2 HIWEIHr R (F) Front Wheel Drive Axle ( middle )

Ser.No. Part No. A YN Name & Specifications Quantity Remarks
26 304.31.119-1 WA Vent pipe 1
27 304.31.118-1 T IR IE Vent plug 1
28 504G3.31.112 VAR iR Right half shaft housing 1
29 GB/T93-1987-14 g 14 Spring lock washer 14 12
30 GB/T5786-2000-M 14x1.5x40 |#2#EM14 X 1. 5X 40 Hex. Head bolt M14x1.5x40 8
31 504G3.31.114 VER il Right half shaft 1
32 GB/T5783-2000-M 10x40 B2 FE M10X 40 Hex. head bolt M10x40 10
33 GB/T93-1987-10 #HpE 10 Spring lock washer 10 10
34 200.38.024 JESCTHH R SR 0 K QOil drain plug 1
35 GB/T5783-2000-M 14x45 BEKE M14X 45 Hex. head bolt M14x45 4
36 504G3.31.212 Jia S JHE Rear pedestal 1
37 GB/T3452.1-1992-45x2.65  |0%4[& 45X 2. 65 O-ring seal 45%2.65 1
38 GB/T3452.1-1992-69x2.65  |0%4[& 69X 2. 65 O-ring seal 69%2.65 1
39 304.31.221-1 Jia SRR Rear pedestal bush 1
40 GB/T5786-2000-M12x1.5x30 |#2#2 M12X 1.5X 30 Hex. head bolt M12x1.5x30 4
41 504G3.31.016 F N HEN A B Bevel drive pinion assembly 1
42 504G3.31.140/141/142 i A oy Shims for bearing seat demand
43 504G3.31.111 e il L eft half shaft 1
44 504G3.31.110 e i =g L eft half shaft housing 1

40



8.3 BIIK I B Ak (3 k)
Front Drive Axle (Right Side-Slowdown)

504G3. 31. 001
20 2122 23 24 25 26 21 M 28 29 30 31 (D 32 33 34 35

58 57 56 55 545352 51 50 (1D L9 (LD (L3) L8 LT L6 Aan 45 44 43

41



8.3 HEIWZITEAL CHIAWE) Front Wheel Drive Axle ( Right Side—Slowdown )
Ser.No. Part No. SRR SRS Name & Specifications Quantity Remarks

1 504G3.31.104-1 SR Upright shaft housing 1

2 504G3.31.109 a4 sh F3h ik 5 Driving bevel gear of the first drive 1

3 GB/T276-1994-6307 7% 6307 Ball bearing 6307 2

4 504G3.31.108 H [a) AL sh il sh i 5C Driven bevel gear of thefirst drive 1

5 GB/T276-1994-6013 7% 6013 Ball bearing 6013 1

6 554.31C.147 AR Adjusting shims demand
7 304.31.110-1 RVAEE Blocking ring of upright shaft 1

8 304.31.138 B R Lock washer 1

9 GB/T5783-2000-M 10x25 B2 M10 X 25 Hex. head bolt M10x25 6

10 GB/T3452.1-1992-92.5x3.55 |0/£}& 92.5X3.55 O-ring seal 92.5x3.55 1

11 GB/T93-1987-10 g 10 Spring lock washer 10 22

12 504G3.31.107 IR Upper bearing cover 1

13 GB/T3452.1-1992-34.5%x2.65 [0%U}& 34.5X2.65 O-ring seal 34.5x2.65 1

14 GB/T308-2002-8.7312G200b |4NEk 8. 7312G200b Stillball 8.7312G200b 1 11/32"
15 304.31.202-1 e e ) s e 42 Steering arm bushing 1

16 504G3.31.201 i ) B Steering arm 1

17 GB/T6171-2000-M10x1 BEEE M10X 1 Hex. thin slotted nut M10x1 1

18 JB/T7940.1-1995-M8x1 HAE M8 X 1 Grease cup M8x1 1

19 504.31.144 BETIRET M10X 1 Lockblot M10x1 1

20 GB/T119.1-2000-B10x28 i B10X 28 Straight pin B10x28 2

21 GB/T93-1987-12 g 12 Spring lock washer 12 4

22 GB/T5783-2000-M 12x40 BEAE M12X 40 Hex. head bolt M 12x40 4

23 504G3.31.123 7 e 7K i 3MC60 X 90 X 20/14 Guard against turbid oil-seal MC60x90x 1

24 GB/T276-1994-61911 Hh& 61911 Ball bearing 61911 1

25 GB/T276-1994-32009 Ak 32009 Ball bearing 32009 1

42



8.3 HEIWZITEAL CHIAWE) Front Wheel Drive Axle ( Right Side—Slowdown )
Ser.No. Part No. A28 N FAS Name & Specifications Quantity Remarks

26 GB/T6170-2000-M12 BERE M12 Hex. thin dotted nut M12 1

27 504G3.31.116 EBUR/ BUGIAIN Right final drive housing 1

28 504G3.31.117 RN 5 A5 Driven bevel gear of final drive 1

29 GB/T3452.1-1992-236x5.3 OfE I8 236X5. 3 O-ring seal 236x5.3 1

30 GB/T276-1994-6309 B4 6309 Ball bearing 6309 1

31 504G3.31.102-1 UK B4 5 Drive shaft cover 1

32 GB/T5783-2000-M10x40 mEAE M10X40 Hex. head bolt M10x40 11

33 304.31.102-2 X h il [ 2 Fixing ring of drive shaft 2

34 404-9.31.111 B Ve K I EMC50 X 72 X 15/12 Guard against turbid oil-seal MC50x72X 1

35 504G3.31.127-1 MIESEE| Blocking ring 1

36 GB/T93-1987-18 HpE 18 Spring lock washer 18 6

37 GB/T5786-2000-M18x1.5x35 [#Zf2 M18X 1.5X%X 35 hex. head bolt M18x1.5x35 4

38 504G3.31.101 eIk Drive shaft 1

39 304.31.179 A Double screw bolt 2 M18x1.5x52-20
40 GB/T6176-2000-M 18x1.5 IERE MI8X 1.5 Hex. nut M18x1.5 2

41 504G3.31.021 AL Bk () Linkage ball joint (Right) 1

42 GB/T9459-1988-M 14x1.5 BERE M14X 1.5 Hex. thin slotted nut M14x1.5 2

43 GB/T91-2000-3.2x24 B 3.2X24 Split pin 3.2x24 2

44 GB/T6173-2000-M18x1.5 BERE M18X 1.5 Hex.thin nut M18x1.5 demand
45 GB/T5783-2000-M10x35 124 M10X 35 Hex. head bolt M10x35 1

46 504G3.31.208 & AT Steering tierod 1

47 GB/T6173-2000-M18x1.5-L  [#ZH} M18X 1. 5-/¢ Hex.thin nut M18x1.5-L eft 1

48 504G3.31.020 Pk Bk (Z6) Linkage ball joint (Left) 1

49 GB/T5783-2000-M10x30 B2 M10 X 30 Hex. head bolt M10x30 4

43



8.3 FEIIKsh#F R (Gi4yiE#E) Front Wheel Drive Axle ( Right Side—Slowdown )

Ser.No. Part No. A28 N FAS Name & Specifications Quantity Remarks
50 504G3.31.118 AR G Lower bearing cover 1
51 GB/T3452.1-1992-75%2.65 |07 [E 75X 2. 65 O-ring seal 75%2.65 1
52 850-2.39.112/113/114 YRRy Adjusting shims demand
53 GB/T276-1994-6208 ik 6208 Ball bearing 6208 1
54 JB-FT-CU-16 G4 P 16 Combined seal washer 16 1
55 200.38.024 JBCIHINER FE A R Qil drain plug 1
56 504G3.31.120 ARG B8 A e Driving bevel gear of final drive 1
57 504G3.31.106-1 A Upright shaft 1
58 GB/T5783-2000-M 12x30 IR M12X 30 Hex. head bolt M12x30 1

44



8.4 FIIR AT E RR (504G3. 31. 012E514F)
Front Drive Wheel Axle (504G3.31.012 Assembly)

11

504G3. 31. 012

45



8.4 TRIIKBIMFE K (504G3. 31.012#F4) Front Wheel Drive Axle ( 504G3.31.012 Assembly )
Ser.No. Part No. A8 N A% Name & Specifications Quantity Remarks
1 504G3.31.202 e 2l 4] 1 145 5 Crown gear 1
2 GB/T276-1994-6214 Hh&6214 Taper roller bearing 6214 1
3 504G3.31.203 VI =SU R TN L eft differential housing 1
4 304.31.210A-1 e Atk e 2 Bl Half shaft gear washer 2
5 304.31.211A Ze A R Half shaft gear 2
6 GB/T879.1-2000-6x24 56X 24 Pin 6x24 2
7 504G3.31.214 AT B A e R Al Planet gear short shaft 2
8 304.31.209A-1 TR R Planet gear washer 4
9 GB/T119.1-2000-B6x32 4 B6X 32 Straight pin B6x32 1
10 304.31.205A ZE AT BN Planet gear 4
11 504G3.31.204 A ZE AR AR Right differential housing 1
12 GB/T276-1994-6212 Hh&6212 Taper roller bearing 6212 1
13 GB/T5785-2000-M10x1x70  |#2#2 M10X 1X 70 Hex. head bolt M10x1x70 4
14 GB/T93-1987-10 #HpE 10 Spring lock washer 10 4
15 504G3.31.215 AT R R Planet gear long shaft 1

46



8.5 BUIXZHAF & A (504G3. 31. 016344)

Front Drive Axle (504G3. 31. 016 Assembly)
000000000000




8.5 TRIKBIMFE K (504G3. 31.016%F44) Front Wheel Drive Axle ( 504G3.31.016 Assembly )
Ser.No. Part No. A NG WS Name & Specifications Quantity Remarks
1 GB/T297-1994-32006 HhA& 32006 Taper roller bearing 32006 1
2 GB/T3452.1-1992-85x2.65  |0JE[& 85X 2. 65 O-ring seal 85x%2.65 1
3 504G3.31.210 F B HE DAl e Bearing seat 1
4 GB/T3452.1-1992-80x2.65  |0JE[& 80X 2. 65 O-ring seal 80x%2.65 1
5 GB/T297-1994-31306 HhA& 31306 Taper roller bearing 31306 1
6 504G3.31.211 = B 5 HE 4 5 Bevel drive pinion 1
7 GB/T3452.1-1992-23.6x2.65 |0JEE 23.6X2. 65 O-ring seal 23.6x2.65 1
8 304.31.225-1 F= B HE O il ] R e Oil-seal seat 1
9 HG4-692-1967-SD35x56x12 |3} SD35X 56X 12 Oil-seal SD35%x56%12 1
10 504G3.31.209 B KB L ocknut 1

48



9 HTHR 30 %0 B

Front Drive Wheel (8. 3-20)

4547, 32C. 001

49



9 FIIRZEh# B Front Wheel (8. 3-20)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 454J.32C.011 R R (WTX20) Front wheel rim 1
2 GB/T2979-2008-8.3-20 8.3-20 WA Tube 8.3-20 1
3 GB/T2979-2008-8.3-20 8.3-20 4MA Tire8.3-20 1

50



10 BXzh % & Ak
Drive Wheel (12.4-28)
504G3. 34. 001

51



10 IXEh%C K Drive Wheel (12.4-28)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 GB/T2979-1991-12.4-28 12. 4-2841Mik 12.4-28 shoe 1
2 GB/T2979-1991-12.4-28 12. 4-28 4 i 12.4-28 inner tube 1
3 504G3.34.011 T S Driving wheel rim 1
4 450.34.101 A Attachment bolt 6
5 GB/T97.1-2002-16 HPE 16 plain washer 16 9
6 GB/T93-1987-16 HPE 16 Spring lock washer 16 9
7 GB/T6171-2000-M 16x1.5 BERE M16X 1.5 Fine thread hex. Nut M16x1.5 6
8 450.34.104 i i Wheel disc 1
9 450.34.103-1 fic Rear wheel ballast 2 Optional
10 GB/T6170-2000-M 16 WZRE M16 Hex. Nut M16 3
11 504G3.34.102 fic EE AL Ballast bolt 3
12 GB/T97.1-2002-20 P 20 plain washer 20 3
13 GB/T93-1987-20 P 20 Spring lock washer 20 3
14 GB/T6170-2000-M20 BZRE M20 Hex. Nut M20 3




11.A Z5| % & &R
Drawbar
504G3.53. 001

53

\a)



11. A ZE5|3EE B Drawbar

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 GB/T5783-2000-M 16x65 B2KE M16X 65 Hex.head bolt M 14x65 6
2 GB/T93-1987-16 P 16 Spring washer 16 8
3 300.53.102 785 | R R-pin 2
4 GB/T882-1986-B25%80 %l B25X 80 Pin B25x80 2
5 504G3.53.103 7| R B E-markilE 5450 E-mark labeling 1
6 450.53.103 75| 1 Drawbar rod 1
7 GB/T5782-2000-M 16x75 B2KE M16X 75 Hex.head bolt M16x75 2
8 300.53.011 RS AT Hitch pin 1
9 200.56.011 B A Lock pin 1

10 300.53.104-1 HIRS Drawbar clip 1
11 GB/T6170-2000-M 16 B2HRE M16 Hex.Nut M 16 2
12 504G3.53.011 EOIE Wy os Drawbar frame 1




11.B ik B LM

Clevis type
504G3. 35B. 001




11.B #H:IHE MK Clevis Type

Ser.No. Part No. A2 N TS Name & Specifications Quantity Remarks
1 GB/T93-1987-16 P16 Spring lock washer 16 6
2 GB/T5782-2000-M 16x65 PEAEM16 X 65 Hex.bolt M16x65 6
3 504G3.35B.011 EBIEA AT Fixed yoke weldment 1
4 504G3.35B.115 i3 BE-markilE 5 F50  E-mark labeling 1
5 GB/T6178-2000-M36 B2 REM36 Hexagon slotted nut M16 1
6 300-6.35B.101 £ Sleeve 1
7 GB/T91-1986-8x60 18 X 60 Split pin 8x60 1
8 300-6.35B.013 PR S Eedls Draw bail weldment 1
9 300-6.35.018 TR () Bolt weldment 1

56



12 1% 2 % & Ak

The transmission shaft assembly
50463. 36. 001

57

(\a]



12 f&zhih S Transmission shaft

Ser.No. Part No. A8 N A% Name & Specifications Quantity Remarks
1 GB/T897.2-2000-6x35 56 X 35 Slotted spring pin 6x35 2
2 504G3.41.121 R SUR RS Spline connecting 2
3 504G3.36.101 &5 4 Transmission shaft 1
4 504G3.36.011 HEERG1T Front housing 1
5 GB/T3452.1-1992-36.5x2.65 |0JE[& 36.5X2. 65 O-ring seal 36.5%2.65 2
6 504G3.36.012 JEEE R G Rear housing 1
7 GB/T5783-2000-M8%20 B2 M8 X 20 Hex. head bolt M8x20 3
8 GB/T93-1987-8 P 8 Spring lock washer 8 3
9 504G3.36.102 R Paper gasket 1

58



13.1 48 Kk (A)
Gearbox (A) 21
554M3. 37. 0% (5)




13. 1 ZHEFE A (A)  Gearbox (A)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.37.118-1 RS LB vike Front drive active gear 1
2 504G3.37.116A A B A e Driven gear,low speed 1
3 504G3.37.125 AR T B A S Sliding gear,secondary change speed 1
4 GB/T5846-1986-K30x35x17 |74l 47k K30X 35X 17 Ball bearing K30x35x17 2
5 GB/T276-1994-6306 Hh& 6306 Ball bearing 6306 5
6 504G3.37.126-1 ) AR TV B A e R Sliding sleeve seat,secondary change sp| 1
7 254G3.37.129 HhFH-R#%28 Circlip for shaft 28 1
8 504G3.37.023 W BT LA Ball bearing groupware 1
9 504G3.37.129-1 FLH R #32 Circlip for hole 32 1
10 554M3.37.103 RSy i Sg | Counter-gear-shaft 1
11 554M3.37.105 5 2nd shaft 1
12 GB/T276-1994-6307 Hh& 6307 Ball bearing 6307 1
13 504G3.37.112 11 P8 35 Circlip for shaft 35 1
14 504G3.37.111 (RS Spacer bush 1
15 504G3.37.131 KAt Long bush 1
16 504G3.37.109 [ P38k Driving gear,1st speed 1
17 504G3.37.106 FAR A N FlRE & Spacer bush 2
18 504G3.37.108 ITRS E B ik Driving gear,2nd speed 1
19 504G3.37.107 4SS ik 8 Driving gear,3rd speed 1
20 554M3.37.101 VRS EBhvie Driving gear,4th speed 1
21 504G3.37.104A T AR A A\l Input shaft,main change speed 1
504G3.37.104 T AR A A\l Input shaft,main change speed 1 For creeper gear
22 504G3.37.145 R Adjust shims demand
23 504G3.37.142 I el Spacing ring 1
24 |554M3.37.104 VA B Vi e Driven gear,4th speed 1

60



13. 1 ZHEFE A (A)  Gearbox (A)

Ser.No. Part No. A YN Name & Specifications Quantity Remarks
25 504G3.37.141 PIEES Bush 3
26 550-1.37A.112 Rz S vSEss Hub sleeve 2
27 550-1.37A.114 EEZZ Conering 4
28 550-1.37A.116 FE4E Bracket 6
29 550-1.37A.115 ik Spring 6
30 550-1.37A.117 149 Pin 6
31 504G3.37.136 Hﬁa%ﬁ? Hub gear 2
32 254G3.41.124 45} JBIFB25 X 52 X 9 Oil seal FB25x52x9 1
33  |504G3.37.135 TTTRS e 50 1A Driven gear,3rd speed 1
34 GB/T893.1-1986-52 ik 52 Circlip for hole 52 1
35 GB/T276-1994-6205 HhA& 6205 Ball bearing 6205 1
36  |504G3.37.134 11 R e sh ki de Driven gear,2nd speed 1
37 |504G3.37.132 [ R4 5l ki Driven gear,1st speed 1
38 504G3.37.148 HI 9K B Front whee! driving shaft 1
39 504G3.63.102 AP 30 Circlip for shaft 30 1
40 504G3.37.124A £ Spacer bush 1
41 GB/T283-1994-NJ205E #l & NJ205E Ball bearing NJ205E 1
42 504G3.37.122 SR BN B ik e Front wheel driven shaft 1
43 504G3.37.120 HIBRA] RSB A e Doublegear block 1
44 GB/T276-1994-6304 Hh&k 6304 Ball bearing 6304 1
45 GB/T5846-1986-K25x31x17 |74 7k K25X 31X 17 Ball bearing K25x31x17 1
46 504G3.37.121 FLH R 31 Circlip for hole 31 1
47 GB/T276-1994-6009 éFEE # 6009 Ball bearing 6009 1
48 504G3.37.022HW A2 28 54 Synchronizer 1

61



13.2 7345 &k (B)
Gearbox (B)

554M3. 37. 001
3456 7 8 9101112931415 16 17

18 19 20 21

60 (9) 59585756 55 54 5352
Refer to 504G3-3.51.001

#EM504G3-3.51.001

33 3231 30 (22)29 28 27

62



13.2 AHEFE R (B) Gearbox (B)

Ser.No. Part No. AR08 B A Name & Specifications Quantity Remarks
1 504G3.37.157 T AT AP TN S Gear-shift hand lever,main change speeq 1
2 GB/T6170-2000-M 10 B2RE M10 Nut M10 2
3 504G3-3.37.011-1 FA YA A A Gear shift lever,main change speed 1
4 254G3.37.152 i e Dust boot 1
5 GB/T3083-1982-Zd1.5x200 |#EEFEN22 7d1. 5X 200 Galvanized Steel Wire Zd1.5x200 1
6 GB/T893.1-1986-34 ke 34 Circlip for hole 34 1
7 254G3.37.151 AR T B Spring 1
8 504G3.37.153 TR T Seat,mian change speed 1
9 GB/T93-1987-8 #HlE 8 Spring lock washer 8 12
10 GB/T5783-2000-M8x45 BEAE M8 X 45 Hex. head bolt M8x45 2
11 504G3-3.37.102 BRI R Rubber Parts,Gear-shift lever 1
12 GB/T5783-2000-M8x30 IEAE M8 X 30 Hex. head bolt M8x30 2

13 504G3.37.115 AR B X Shift fork,secondary change speed 1
14 GB/T818-2000-M5%16 A M5X 16 Hex. head bolt M12x40 4
15 GB/T93-1987-5 s 5 Spring lock washer 5 4
16 504G3-3.37.101 G [i] 5 i Fixed plate for Rubber Parts 1
17 254G3.37.163 ARV B Positioning spring 3
18 GB/T308-2002-8 MR 8 Steel ball 8 4
19 GB/T879.4-2000-6x28 54 6x28 Pin 6x28 2
20 504G3.37.149 HI-IVEY R X Shift fork,3rd-4th speed 1
21 504G3.37.133 [ -1 R3E X Shift fork,1st-2nd speed 1
22 GB/T119.2-2000-B12x20 B B12X20 Round pin B 12x20 4
23 GB/T5783-2000-M 12x40 BEFE M12 X 40 Hex. head bolt M12x40 9
24 GB/T93-1987-12 HpE 12 Spring lock washer 12 22
25 GB/T6170-2000-M 12 BERE M12 Nut M12 4




13.2 AHEFE R (B) Gearbox (B)

Ser.No. Part No. AR08 S A% Name & Specifications Quantity Remarks
26 GB/T899-1988-M12x35 R HRAE M12 X 35 Studs M12x35 2
27 200.38.024 JISCFH R TR L ik QOil drain plug 1
28 JB-FT-CU-16 A B 2 el 16 Copper washer 16 1
29 504G3.37.101 AR FR AR Gearbox housing 1
30 GB/T899-1988-AG M12x30 | XLEZAE AG M12X 30 Studs AG M12x30 2
31 GB/T119.2-2000-B10x20 B B10X20 Round pin B 10x20 2
32 GB/T5783-2000- M12x35 |2} M12X 35 Hex. head bolt M12x35 9
33 504G3.37.110 AR T S BRI After gearbox partition 1
34 GB/T93-1987-10 #HIE 10 Spring lock washer 10 5
35 GB/T5783-2000-M 10x35 BEAE M10 X 35 Hex. head bolt M10x35 5
36 504G3.37.156 [ = TTRS$R X Shift fork shaft,1st-2nd speed 1
37 504G3.37.155 NR\EEE/ B Shift fork shaft,3rd-4th speed 1
38 GB/T3083-1982-7d1.4x250 |#¥ErEN22 7d1. 4X 250 Galvanized Steel Wire Zd1.4x250 2
39 504G3.37.102 II-TVES 5 3k Shift fork head,3rd-4th speed 1
40 254G3.37.146 ) Set screw 2
41 504G3.37.150 IRIREEBES Shift fork head,1st-2nd speed 1
42 504G3-3.37.012 ) AR T B A A A Rocker arm,secondary change speed 1
43 GB/T3452.1-1992-15x2.65  |0JE[E 15X 2. 65 O-ring seal 15x2.65 1
44 GB/T879.4-2000-6x30 B 6X30 Pin 6x30 2
45 GB/T5783-2000-M8x16 H2FE M8X 16 Hex. head bolt M8x16 2
46 504G3.37.168 FIAR Baffle 1
47 GB/T882-1986-B10x30 55%h B10X 30 Clevis pin with head B10x30 2
48 GB/T91-2000-3.2x25 B 3.2X25 Split pin 3.2x25 2
49 504G3.37.015 AR B PRAT IRFEA Driving lever,secondary change speed 1

64



13.2 AHEFE R (B) Gearbox (B)

Ser.No. Part No. AR08 S A% Name & Specifications Quantity Remarks
50 504G3.37.090 PR Pull rod weldment 1
51 254G2.43.102 P X Rod clevis 1
52 504G3.37.018 HI IR B3k Sk A Shifting block,Front wheel drive 1
53 GB/T3452.1-1992-13.2x2.65 |0JERE 13.2X2.65 O-ring seal 13.2x2.65 1
54 504G3.37.171 HU SRS & o7 34 3 Positioning spring,Front whee! drive 1
55 504G3.37.172 LIk 32D Spring support,Front wheel drive 1
56 504G3.37.020 T K Bl 5 Rocker arm,Front wheel drive 1
57 GB/T879.4-2000-8x30 i 8X30 Pin 8x30 1
58 GB/T4329-2001-2.8x45 REY 2.8X45 R pin 2.8x45 1
59 GB/T97.1-2002-10 10 Washer 10 3
60 GB/T5783-2000-M8x20 BEAE M8 X 20 Hex. head bolt M8x20 2
61 504G3.37.165 AR B X Shift fork shaft,secondary change speed 1
62 504G3.37.151-1 AR T 1) FHLBAR Oriented interlock board 1
63 254G3.37.160 T AR K e R AT Set screw,main change speed 1
64 504G3-3.37.013 A SRS R PATIE e Control lever,Front wheel drive 1
65 GB/T97.1-2002-8 i 8 Washer 8 2
66 454.42.111 BRASE P 3 AR Locking plate 1
67 454.42.110 B A7 P Limit circle 1
68 GB/T6171-2000-M 10x1 BZRE M10X 1 Nut M10x1 1
69 504G3.37.011 HI IR B T Control handle,Front wheel drive 1

65



14.1 JEAFROBE (D)

Rear Axle (A)
504G3-E. 38. 001/504G3-3. 38. 001

66



14.1 5B (A)

Rear Axle (A)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 GB/T5783-2000-M 10x35 2K M10X 35 Hex. head bolt M10x35 12
2 GB/T93-1987-10 #HpE 10 Spring lock washer 10 12
3 GB/T819-2000-M8x25 T EAEDUSRIBET M8 X 25 Countersunk screw M8x25 4
4 450.38.121 B AR Fixing plate 2
5 450.38.122 IR R Adjusting nut 2
6 504G3.38.105 ZE R A A e Differential case cover 1 1
7 GB/T297-1994-32011 wahh& 32011 Ball bearing 32011 1
8 GB/T5785-2000-M10x1x30  |#2#2 M10X 1X 30 Bolt M10x1x30 12 level 10.9
9 450.38.148 [ S oA O B B Ry Lock piece 6
10 650.38.168 FER AR AT T Differential right housing 1
11 650.38.162 FHIA R T Shim,half shaft gear 1 1
12 650.38.169 VER iz Right half shaft gear 1
13 504G3.38.113 AL BB A Spiral-bevel gear 1
14 650.38.164 ITRWRR A Planet gear shim 4
15 650.38.166 TR Planet gear 4
16 650.38.165 AT R Planet gear shaft 2
17 650.38.161 Jel i i L eft half shaft gear 1
18 650.38.170 FRHIA R 1 Shim,half shaft gear 11 1
19 650.38.163 FE AR /T Differential left housing 1
20 450.38.140 BT Lock piece 4
21 GB/T5782-2000-M 10x70 B2k M10X 70 Hex. head bolt M10x70 8 level 10.9
22 GB/T297-1994-32210 wahihA& 32210 Ball bearing 32210 1
23 504G3.38.107 ZE IR A A e 2 Differential case cover 2 1
24 504G3.38.114-3 AL E B A Spiral-bevel pinion 1
25 GB/T297-1994-32208 TRl 32208 Ball bearing 32208 2 NSK

67



14.1 5B (A)

Rear Axle (A)

Gk
Ser.No. Part No. A YN Name & Specifications Quantity Remarks
26 504G3.38.102 TR Adjust shims demand
27 504G3.38.115-1 F= Bk Fe il R e Bearing seat spiral bevel pinion 1
28 GB/T93-1987-12 g 12 Spring lock washer 12 3
29 GB/T5783-2000-M 12x35 B2FE M12X 35 Hex. head bolt M12x35 3
30 504G3.38.118 (RS Clapboard 1
31 504G3.38.116 B KB Lock nut 1

68



14.2 JEHF R BL (B)

Rear Axle (B)
504G3-E. 38. 001/504G3-3. 38. 001




14.2 JEHrE (B) Rear Axle(B)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 JB-FT-CU-16 20 A B e 16 Copper washer 16 4
2 200.38.024 T MR A S ik Qil drain plug 2
3 GB/T119.1-2000-10x22 B 10X 22 Round pin 10x22 2
4 504G3.38.101A Ja ek Housing assy rear axle 1
5 504G3.38.014 MR QOil dipstick 1
6 GB/T93-1987-10 #HpE 10 Spring washer 10 2
7 GB/T5783-2000-M 10x25 B2FE M10X 25 Qil drain plug 2
8 504G3.38.050 Jnh VRS A Oil import 1
9 JB-FT-CU-30 2H A5 A L 30 Copper washer 30 1

10 504G3.38.135-1 Jnh 55 Encourage plug 1
11 JB-FT-CU-18 2H A5 s A e 18 Copper washer 18 1
12 JB/ZQ4450-1997-M18x1.5  [#ZFE MISX 1.5 Bolt tuck M18x1.5 1
13 900A.50.011-1 TR % b ik Rebreather 1
14 JB/T8870-1999- (16-25) IfE4E (16-25) Hoop (16-25) 2
15 JB/T6015-1999-10x1100 S A E 10X 1100 Oil hose 10x1100 1
16 504G3.38.031 P 4 2 Sk WA 5 A1 Rebreather welding 1




14. 3 Z#H1 &Rk
Differential Lock

504G3-E. 38. 001/504G3-3. 38. 001
24

71



14.3 E@HPIS L Differential Lock

Ser.No. Part No. AR08 B A Name & Specifications Quantity Remarks
1 GB/T879.1-2000-6x40 B4 6X40 Round pin 6x40 2
2 504G3.38.104 4 Bead flange 2
3 GB/T9877.1-1988-FB16x30x7| i3} FB16X30X7 Oil seal FB 16x30x7 2
4 GB/T882-1986-6x30 H4%l 630 Clevis pin with head 6x30 1
5 GB/T4329-2001-1.8x30 REY 1.8X30 Pin 1.8x30 1
6 504G3.38.106 2B R X Shift folk,differential lock 1
7 450.38.022 FE B4 Differential lock 1
8 504G3.38.010 ZE U R SRS 1R Shift folk shaft,differential lock 1
9 504G3.38.011 P IEE A Pole 1
10 GB/T97.1-2002-8 HpE 8 Washer 8 2
11 GB/T91-2000-3.2x18 Y 3.2X18 Pin 3.2x18 2
12 GB/T6170-2000-M6 BEEE M6 Hex. nut M6 4
13 GB/T93-1987-6 HE 6 Spring lock washer 6 4
14 504G3.38.017 ZE R IO S AT Control step,differential lock 1
15 GB/T894.1-1986-14 ik 14 Circlip for shaft 14 1
16 504G3.38.132 BE  (1420) Bush (1420) 2
17 504G3.38.103 e B AR Rubber coating for control step 1

18 504G3-3.38.101 TR Control pedal ,differential lock 1 For Rops

504G3-E.38.101 FE AT Control pedal ,differential lock 1 For Cab
19 GB/T5783-2000-M6x20 BZAE M6 X 20 Hex. head bolt M6x20 4
20 504G3-3.38.018 TEAEE IR G Control lever,differential lock 1
21 504G3.38.108 R 37 5L Return spring 1
22 504G3-3.38.015 ESREE AT Mounting bracket 1
23 GB/T5783-2000-M 12x25 B2 M12 X 25 Hex. head bolt M12x25 2
24 GB/T93-1987-12 HpE 12 Spring lock washer 12 2

72



15 Fx 245 30 B %
Final Transmission
504G3. 39. 001

22

’ O @
/-\

))

73



15 m&AEE SR Final Transmission

Ser.No. Part No. A28 N FA Name & Specifications Quantity Remarks
1 504G3.39.101 B AL ) ek Right half shaft housing 1
2 504G3.39.105 -2l Half shaft 2
3 450.39.112 UK B b A B g A Lock bolt,driving shaft 2
4 450.39.111 IR Eh bt Lock piece,driving shaft 2
5 504G3.39.115 i Retaining collar 2
6 504G3.39.110 T4 Planet carrier 2
7 504G3.39.104 ki Ring gear 2
8 GB/T297-1994-30211 & 30211 Tapered roller bearing 30211 2
9 504G3.39.107 e B AL B ek Left half shaft housing 1
10 GB/T899-1988-AGM12-M12x150 [BZFF AGM12-M12 X 150 Double end stud AGM12x150 4
11 GB/T93-1987-12 HpE 12 Spring lock washer 12 30
12 GB/T6170-2000-M 12 BERE M12 Hex. Nut M12 4
13 GB/T297-1994-30213 Mk 30213 Tapered roller bearing 30213 2
14 450J.39.012 UR Byl v dF 5 B Oil-sesl 2
15 450.39.117 IR BNt £ Bush 2
16 GB/T3452.1-1992-125x3.55 |0JE & 125X 3. 55 O-ring seal 125x3.55 2
17 450.39.118 MHESPAN Oil seal bracket 2
18 650.39.116 UK Z) 4 Drive shaft 2
19 GB/T5783-2000-M 12x25 B2 M12 X 25 Hex. head bolt M12x25 8
20 300.39.102 Ja e B Rear hub bolt 16
21 300.39.101 JG e B R Rear hub nut 16
22 GB/T5782-2000-M 12x155 BEFE M12X 155 Hex. head bolt M12x155 18
23 GB/T879.1-2000-8x22 B 8X22 Slotted spring pin 8x22 6
24 504G3.39.114 TR RS Hh Planet gear shaft 6
25 504G3.39.111 WEF IR Outer spacer sleeve 12

74



15 m&AEE SR Final Transmission

Ser.No. Part No. A28 N FA Name & Specifications Quantity Remarks
26 504G3.39.113 TR Planet gear 6
27 GB/T309-2000-5%x21.8 BE 5X21.8 Needleroller 5x21.8 228
28 504G3.39.112 WE R Inner spacer sleeve 6

75



16.1 W10 R 58 &

Full Hydraulic Power Steering Gear
504G3-E. 40. 001/504G3. 40. 001 (46)(45)64)4645 4L 43 (42)

@46 Q
7 =)

1023002065 6 7 (7)




16. 1 MEH M ASG S Full Hydraulic Power Steering Gear

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 250D.40.150 B RRMERE M16X 1.5 Hollow bolt M16x1.5 2
2 JB-FT-CU-16 HAEHEE 16 Combination washer 16 4
3 504G3.40.018 B 1m) 85 [ B0 S R Qil return hose assy 1
4 GB/T70.1-2000-M 12x30 2K M12X 30 Hex.head bolt M12x30 2
5 GB/T93-1987-12 HpE 12 Spring lock washer 12 2
6 504G3.40.101 e ) R B Vave 1
7 GB/T3452.1-1992-20x2.65  |0JE[& 20X 2. 65 O-ring seal 20x2.65 4
8 504G3.40.017 L ) B Hose assy (l&ft) 1
9 504G3.40.102 B Connetor 2

10 GB/T3452.1-1992-7.5x1.8  |0JE& 7.5% 1.8 O-ring sedl 7.5x1.8 6
11  |504G3.40.020 A [ R A R Hose assy (right) 1
12 504G3.40.015 e Im) A B T B S R QOil delivery hose assy 1
13 504G3.40.014 e ARt E RS QOil delivery pipe weldment 1
14 504G3.40.019 e ) A (R A R Qil return pipe assy 1
15 GB/T5783-2000-M8x30 B2k M8 X 30 Hex.head bolt M8x30 1
16 254-8.40.109 [LBEEEDS Pipe nip 2
17 GB/T 93-1987-8 P 8 spring lock washer 8 7
18 GB/T6170-2000-M8 I2EE M8 Hex. nut M8 1
19 504G3.40.103 (EVERE; S Connector 1
20 JB-FT-CU-18 M 18 Combination washer 18 3
21 GB/T5783-2000- M8x40 B2 ke M8 X 40 Hex.head bolt M8x40 2
22 |504G3.40.011 FE AL S A A Inlet pipe assy 1
23 GB/T3452.1-1992-21.2x1.8 |0/ f& 21.2X1.8 O-ring seal 21.2x1.8 1
24 HLCB-D10-10 EN/ e Constant flow pump 1
25 GB/T 5783-2000-M8x35 B2FE M8 X 35 Hex.head bolt M8x35 3

7



16. 1 WEHE W ARG S Full Hydraulic Power Steering Gear

Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks
26 JB/T8870-1999-2A(13-20) |4 2A (13-20) Hoop 2A (13-20) 2
27 JB/T8870-1999-2A(16-20)  |Wfi 2A (16-20) Hoop 2A (16-20) 2
28 GB/T5783-2000-M8x55 B2 M8 X 55 Hex.head bolt M8x55 1
29 GB/T7940.1-1995-M10x1  |Mi#f M10X 1 Angle grease nipple M10x1 2
30 504G3.40.111 2 Pin 2
31 JB/T6013-2000-M 18x1.5 B MI8X 1.5 Hollow bolt M18x1.5 1
32 GB/T91-2000-3.2x25 B 3.2%X25 Split pin 3.2x25 2
33 GB/T6181-2000-M 14 PERE M14 Hex.nut M14 2
34 504G3.31.125 (RS Press-in deeve 2
35 504G3.40.024 B 1) Y LR Steering cylinder assy 2
36 504G3.40.023 e et e PR AR AR A Baffle 1
37 GB/T93-1987-6 HE 6 spring lock washer 6 4
38 GB/T5783-2000-M 6x12 B2 M6 X 12 Hex.head bolt M6x12 4
39 504G3.40.025 A Bt e PR R4 AR R A Baffle 1
40 JB/T6015-2000-13-230 K% 13-230 Rubber pipe 13-230 1
41 JB/T6015-2000-10-230 K% 10-230 Rubber pipe 10-230 1
42 GB/T5783-2000-M 10x20 I2FE M10X 20 Hex.head bolt M10x20 2
43 254G2.40.015-2 B 1) YA S K Oil tank 1
44 GB/T97.1-2002-10 #HpE 10 Plain washer 10 2
45 GB/T93-1987-10 #HIE 10 Spring lock washer 10 2
46 GB/T6170-2000-M 10 B2 EE M10 Hex.nut M10 2

78



16. 2. A ¥ n 5 kSteering System

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 102S-1-80-10 T3 ) 2% Hydraulic steering gear 1
2 GB/T5783-2000-M8x16 B2KE M8 X 16 Hex. head bolt M8x16 2
3 GB/T93-1987-8 P 8 Spring lock washer 8 4
4 504G3-E.40.021 JOR B A Pedestal 1
5 GB/T93-1987-10 #HPE 10 Spring lock washer 10 6
6 GB/T5783-2000-M 10x35 B2KE M10 X 35 Hex. head bolt M10x35 4
7 GB/T894.1-1986-20 ik 20 Circlip for shaft 20 2
8 504G3.40.137 it Spline 1
9 GB/T276-1994-6004-27 Hhk 6004-27 Ball bearing 6004-2Z 1
10 GB/T893.1-1986-42 ks 42 Circlip for shaft 42 1
11 504G3.40.037 ERERSYE Gimbal 1
12 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 3
13 GB/T5783-2000-M8x35 B2 M8 X 35 Hex. head bolt M8x35 2
14 504G3.40.157 e In) S Steering shaft 1
15 550-1.40A.017 77 1) 48 S Steering wheel assy 1 C112106168
16 304.40.112 Rl 7 Rubber sleeve 2
17 504G3-E.40.022 ISR Bracket weldment 1
18 504G3.40.033 BHEAE (2D Pin(2) 1
19 GB/T6173-2000-M 16x1.5 B2RE MI6X 1.5 Hex. nut M16x1.5 1
20 GB/T97.1-2002-16 P 16 Plain washer 16 1
21 GB/T91-2000-3.2x28 B 3.2X28 Split pin 3.2x28 2
22 GB/T97.1-2002-8 HpE 8 Plain washer 8 2
23 GB/T882-1986-B8x28 F%h B8 X 28 Clevis pin with head B8x28 2
24 5206HX B Gas spring 1
25 132543 T S ik Release lever 1

79



16. 2. A ¥ n 5 kSteering System

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 102S-1-80-10 T3 ) 2% Hydraulic steering gear 1
2 GB/T5783-2000-M8x16 B2KE M8 X 16 Hex. head bolt M8x16 2
3 GB/T93-1987-8 P 8 Spring lock washer 8 4
4 504G3-E.40.021 JOR B A Pedestal 1
5 GB/T93-1987-10 #HPE 10 Spring lock washer 10 6
6 GB/T5783-2000-M 10x35 B2KE M10 X 35 Hex. head bolt M10x35 4
7 GB/T894.1-1986-20 ik 20 Circlip for shaft 20 2
8 504G3.40.137 it Spline 1
9 GB/T276-1994-6004-27 Hhk 6004-27 Ball bearing 6004-2Z 1
10 GB/T893.1-1986-42 ks 42 Circlip for shaft 42 1
11 504G3.40.037 ERERSYE Gimbal 1
12 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 3
13 GB/T5783-2000-M8x35 B2 M8 X 35 Hex. head bolt M8x35 2
14 504G3.40.157 e In) S Steering shaft 1
15 550-1.40A.017 77 1) 48 S Steering wheel assy 1 C112106168
16 304.40.112 Rl 7 Rubber sleeve 2
17 504G3-E.40.022 ISR Bracket weldment 1
18 504G3.40.033 BHEAE (2D Pin(2) 1
19 GB/T6173-2000-M 16x1.5 B2RE MI6X 1.5 Hex. nut M16x1.5 1
20 GB/T97.1-2002-16 P 16 Plain washer 16 1
21 GB/T91-2000-3.2x28 B 3.2X28 Split pin 3.2x28 2
22 GB/T97.1-2002-8 HpE 8 Plain washer 8 2
23 GB/T882-1986-B8x28 F%h B8 X 28 Clevis pin with head B8x28 2
24 5206HX B Gas spring 1
25 132543 T S ik Release lever 1

80



16. 2. B %% & B,

Steering System
504G3. 40. 013

AT



16. 2. B ¥ m &k Steering System

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 102S-1-80-10 T3 ) 2% Hydraulic steering gear 1
2 GB/T97.1-2002-10 P 10 Plain washer 10 4
3 GB/T93-1987-10 #HPE 10 Spring lock washer 10 6
4 GB/T5783-2000-M 10x25 B2KE M10 X 25 Hex. head bolt M10x25 6
5 GB/T5783-2000-M8x16 B2KE M8 X 16 Hex. head bolt M8x16 2
6 GB/T93-1987-8 P 8 Spring lock washer 8 4
7 504G3.40.029 WA () Pin(1) 1
8 504G3.40.034 JOR B A Pedestal 1
9 GB/T5783-2000-M 10x35 B2HE M10 X 35 Hex. head bolt M10x35 4
10 GB/T894.1-1986-20 ik 20 Circlip for shaft 20 2
11 504G3.40.137 st Spline 1
12 GB/T276-1994-6004-27 ihk 6004-27 Ball bearing 6004-2Z 1
13 GB/T893.1-1986-42 ks 42 Circlip for shaft 42 1
14 504G3.40.037 ERERSYE Gimbal 1
15 GB/T6170-2000-M8 2Rt M8 Hex. nut M8 3
16 GB/T5783-2000-M8x35 B2HE M8 X 35 Hex. head bolt M8x35 2
17 504G3.40.157 e 1n) S Steering shaft 1
18 550-1.40A.017 77 1) 48 S Steering wheel assy 1 C112106168
19 304.40.112 Rl 7 Rubber sleeve 2
20 504G3.40.028 ARG Bracket weldment 1
21 504G3.40.033 BHEAE (2D Pin(2) 1
22 504G3.40.134 P (—) Spring(1) 1
23 504G3.40.130 TR Upper regulate board 1
24 GB/T97.1-2002-16 #HPE 16 Plain washer 16 1
25 GB/T6173-2000-M 16x1.5 B2RE MI6X 1.5 Hex. nut M16x1.5 1

82



16. 2. B ¥ m &k Steering System

Ser.No. Part No. A YN Name & Specifications Quantity Remarks
26 504G3.40.031 AR S AT Pedal 1
27 GB/T97.1-2002-8 i 8 Plain washer 8 2
28 GB/T91-2000-2x16 B 2% 16 Split pin 2x16 2
29 GB/T91-2000-3.2x25 B 3.2X25 Split pin 3.2x25 1
30 504G3.40.158 £ (12-15) Bushing 2
31 GB/T5783-2000-M6x16 B2k M6X 16 Hex. head bolt M6x16 2
32 GB/T93-1987-6 HpE 6 Spring lock washer 6 4
33 504G3.40.131 BR A A5 Positioning plate 1
34 504G3.40.132 IR L ower regulate board 1
35 504G3.40.133 BRI Control board 1
36 504G3.40.030 ARG A Joint board 1
37 GB/T5783-2000-M6x20 2K M6 X 20 Hex. head bolt M6x20 2
38 504G3.40.136-1 P () Spring(2) 1
39 504G3.40.135 L B R Spring coil 1
40 GB/T6170-2000-M6 I2RE M6 Hex. nut M6 2
41 5206HX B Gas spring 1
42 132543 B S Release lever 1




17 e Bz i R
PTO

504G3-3.41. 001
60 59 (46)(45)58 5756 55 5453 52 5150 49 48 47 L6 45 L 43 42 (19) 41 40

8 (2 9 10 111213 14 15 16 17 18 19 20 21 22009 23 24 25 26

84



17 B 1% B R PTO

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T899-1998-AM12-M12x1.25x35#2 A AM12-M12X 1. 25X 35 Bolt AM12-M12x1.25%x35 2
2 GB/T93-1987-12 #HpE 12 Spring lock washer 12 4
3 GB/T6171-2000-M12x1.25  |#2H}E M12X 1. 25 Hex. nut M12x1.25 2
4 504G3.41.119 J& i Rear cover 1
5 GB/T119.1-2000-B12x22 B B12X22 Straight pin B12x22 2
6 504G3.41.178-1 DAL Th ke PTO shaft safety cover 1
7 450.38.120-1 B b BT e Output shaft safety cover 1
8 GB/T97.1-2002-12 #HpE 12 Plain washer 12 2
9 GB/T5783-2000-M 12x35 B2AE M12X 35 Hex. head bolt M12x35 2
10 GB/T5783-2000-M 16x45 B2KE M16 X 45 Hex. head bolt M16x45 6
11 GB/T13871.1-2007-FB40x62x8 | 13:FB40x62x8 PTO oil seal 2
12 GB/T276-1994-6308 HahihA& 6308 Ball bearing 6308 1
13 GB/T93-1987-16 P 16 Spring lock washer 16 6
14 504G3.41.116 NIE! Big clapboard 1
15 504G3.41.115 E 11 Bush Il 1
16 504G3.41.114 Ja B sl ) s 11 PTO driven gear I 1 1000r/min
17 504G3.41.108 Ja B3 )k S PTO shift fork shaft 1
18 504G3.41.118 Ja B3 ) PTO shaft 1 6 teeth
19 GB/T283-1994-NJ306E A& NJ306E Ball bearing NJ306E 3
20 504G3.41.131 X PTO shift fork 1
21 504G3.41.120 Ja B )R mE G A% Driving gear shaft 1 1000r/min
22 504G3.41.111 Mk £ 25 Sliding sleeve seat 1
23 504G3.41.110 i Sliding sleeve 1
24 504G3.41.121 TeSIE spline connecting 1
25 GB/T879.1-2000-6%36 B 6X36 Slotted spring pin 6x36 1

85



17 B 1% B R PTO

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
26 504G3.41.122 B 1 R 2 A #s W Bhdl - PTO hydraulic clutch driven shaft 1
27 504G3.63.102 AP 30 Circlip for shaft 30 2
28 504G3.29.108 o ke Clapboard for shaft I 1
29 GB/T276-1994-6206 Hh&k 6206 Ball bearing 6206 1
30 GB/T893.1-1986-62 ik 62 Circlip for hole 62 2
31 504G3.41.013 W B &A% Hydraulic clutch 1
32 GB/T276-1994-6305 HhA& 6305 Ball bearing 6305 2
33 504G3.41.125 s R B A2 Esh#  PTO hydraulic clutch initiative shaft 1
34 504G3.41.126 ) )15 AL BBk sl ik Fe PTO transmission driven gear 1
35 504G3.41.128 &) 1% HA A TR A el A Ball bearing 1
36 504G3.41.102-2 ) )% R AL B ik Fe PTO transmission middle gear 1
37 504G3.41.101 Pk e E PTO initiative shaft 1
38 GB/T283-1994 -NUP306E  |7&zh%li7#k NUP306E Ball bearing NUP306E 1
39 GB/T305-1998-80/86.6 1E3h31 80/86. 6 Stop ring 80/86.6 2
40 GB/T879.1-2000-8x45 B 8% 45 Slotted spring pin 8x45 1
41 504G3.41.103-2 ) % e 1A A PTO middle shaft 1
42 504G3.41.105 AN Small clapboard 1
43 504G3.41.107 Ja B s 1T PTOdriven gear | 1
44 504G3.41.106 T Bush | 1
45 GB/T91-2000-3.2x18 B 3.2X18 Placket pin 3.2x18 2
46 GB/T97.1-2002-10 #HpE 10 Plain washer 10 2
47 GB/T308-2002-8 EK 8 Steel ball 8 1
48 254G3.37.163 T A7 5L Locating spring 1
49 504G3-3.41.011 A EE AT Pull rod 1

86



17 B 1% B R PTO

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
50 504G3-3.41.015 JaE s i ARG AE - PTOdia rod 1
51 GB/T6171-2000-M 10x1 B2RE M10X 1 Hex. nut M10x1 1
52 GB/T3452.1-1992-15x2.65  |0JE[& 15X 2. 65 O-ring seal 15x2.65 1
53 300.21A.148 Pt Sk Rod clevis 1
54 GB/T93-1987-8 P 8 Spring lock washer 8 1
55 GB/T5783-2000-M8x16 B2KE M8 X 16 Hex. head bolt M8x16 1
56 504G3.37.168 Fit Baffle 1
57 504G3-3.41.012 RIS Rocker 1
58 GB/T880-1986-B10x30 4 B10X 30 Pin shaft B10x30 2
59 GB/T879.1-2000-8%30 B 8% 30 Slotted spring pin 8x30 1
60 JB-FT-CU-12 2H A HA A 12 Combined washer 12 2
61 300.41B.125 MiES e Oil sedl collar 1

87



18 4 2 28 K B PAAY & B

Disc Brake and Operation Mechanism
504G3-3. 43. 001




18 #lzhas KM H LA B Disc Brake and Operation Mechanism

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T5783-2000-M8x20 R M8 X 20 Hex. head bolt M8x20 4
2 GB/T93-1987-8 s 8 Spring lock washer 8 4
3 GB/T894.1-1986-25 $49P8 25 Circlip for shaft 25 1
4 504G3.43.104 SCHERR Support board 1
5 504G3.43.135 £ (2520) Bush (2520) 2
6 504G3.43.101 Zr Cushion 2
7 504G3.43.033 B RS A Right brake lever weldment 1
8 504G3.43.103-1 EIRVAES Return spring 2
9 GB/T879.4-2000-8x40 B 8% 40 Spring split pin 8x40 1
10 504G3.43.016-2 2o BN ARG A Left brake lever weldment 1
11 504G3.43.015 il B A% B 1 Brake pedal shaft 1
12 GB/T91-2000-3.2x20 B 3.2X20 Split pin 3.2x20 11
13 GB/T97.1-2002-10 HpE 10 Chamfered plain washer 10 11
14 GB/T882-1986-B10x30 %8 B10X 30 Clevis pin with head B10x30 8
15 254G2.21.106 HEHX Rod clevis 2
16 GB/T6171-2000-M 10x1L IR MIOX 1 (F5) Hex. nut M10x1 (left) 2
17 504G3.43.110 g Rubber sheath 1
18 504G3-3.43.109-1 HIEOXas Front pull rod 2
19 GB/T6171-2000-M 10x1 BEARE M10X 1 Hex. nut M10x1 4

20 300.21A.148 Pt Xk Draw rod fork 2
21 504G3.43.115 £ (2030) Bush (2030) 4
22 GB/T97.1-2002-20 P 20 Chamfered plain washer 20 2
23 GB/T894.1-1986-20 4k 20 Circlip for shaft 20 4
24 504G3.43.034 I EE IR A Left connect cannula weldment 1
25 504G3.43.014 il 3 5 AT RS A Back pull rod weldment 2

89



18 #lzhas KM H LA B Disc Brake and Operation Mechanism

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
26 504G3.43.020 T4 S EAR G A L eft dragline support weldment 1
27 GB/T93-1987-10 #PE 10 Spring lock washer 10 9
28 GB/T5783-2000-M 10x20 HEFE M10X 20 Hex. head bolt M10x20 4
29 504G3.43.021 Jefilshpr e dl &1k Left brake dragline 1
30 354G3.43.102 A Xk Draw rod fork 2
31 GB/T882-1986-B10x32 Bl B10X 32 Clevis pin with head B10x32 2
32 504G3.43.109-1 Je il B L eft brake rocker arm 1
33 GB/T13871-1992-FB22x35x7 |3 FB22X 35X 7 Oil seal FB22x35x7 2
34 504G3.43.112 PR AR Spring hanging board 2
35 504G3.43.111 TSI R [l o7 55 Brake rocker arm return spring 2
36 504G3.43.107 Hlah A Brake disc 2
37 GB/T308-2002-7/8" WER 7/8” Ball 7/8" 10
38 504G3.43.106 AL () Pressure plate ( left) 1
39 504G3.43.019-1 i Zh R A Detent axis 2
40 450.43.011 JEEHEE v S Brake driven disk 6
41 450.43.103 JEBE v Friction disc 6
42 504G3.43.102-1 A7 B Right brake rocker arm 1
43 504G3.43.108 E# (4D Pressure plate (right) 1
44 504G3.43.023 AP e SRR A Right dragline support weldment 1
45 504G3.43.024 Al B b 24l A 1 Right brake dragline 1
46 504G3-3.43.015 FHIshdl &1k Park brake mechanism 1
47 504G3.43.035 HIEEEE R G Right connect cannula weldment 1
48 GB/T13527.2-1992-DT-14%0.6DT-14 X 0. 6 DT-14x0.6 1 L=23

90






19 JERFEJK Seat

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks

1 GB/T93-1987-8 P 8 Spring lock washer 8 4

2 GB/T5783-2000-M8x20 B2k M8x20 Bolt M8x20 4

3 DS44/1HB A ey Seat 1
XL-SEAT-003 e ey Seat 1 Optional
YHG6-523 e ey Seat 1 Optional

92



20.1.1 2 38 'E 45 &AL

Cab trim Assembly

504G3-E. 45. 001
1 2 3 L M 5

11 10

93




20.1.1 BIHENEMAE Cab trim Assembly

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3-E.45.420 J SLATE N Rear pillar trim 2
2 504G3-E.45.422 A M 37 A P A Right pillar trim 1
3 504G3-E.45.418 RAA $a ) & Range shift control trim 1
4 504G3-E.45.414 Ji [ A Squab panel trim 1
5 504G3-E.45.419 Fwida il Handle control trim 1
6 504G3-E.45.421 e ST A PN A Left pillar trim 1
7 504G3-E.45.417 R Ay Brake handle control trim 1
8 504G3-E.45.412 ZE PR Ye AR A i 2 L eft mud shields rest trim 1
9 504G3-E.45.415 JAiE iy JEG A Noise barrier for seat plank 1
10 504G3-E.45.416 (EREEY Noise barrier for floor 1
11 504G3-E.45.413 A 5P R 1 Right mud shields rest trim 1

94



20.1.2 BRZETHE

Backstops of Cab Assembly

-E. 45. 001

50463

95



20.1.2 B Y R Backstops of Cab Assembly

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3-E.45.022 A3 S AR A AT Right-front backstop 1
2 504G3-E.45.024 A 5 SRS Right-rear backstop 1
3 GB/T97.1-2002-12 i 12 Plain washer 12 8
4 GB/T93-1987-12 g 12 Spring lock washer 12 8
5 GB/T5783-2000-M 12x30 2K M12X 30 Hex. head bolt M12x30 8
6 504G3-E.45.021 e S AR AT L eft-front backstop 1
7 GB/T5782-2000-M16x210  |#2# M16X 210 Hex. head bolt M16x210 8
8 GB/T93-1987-16 i 16 Spring lock washer 16 8
9 GB/T6170-2002-M 16 I2RE M16 Hex. nut M16 8
10 504G3-E.45.023 TG SCA SR L eft-rear backstop 1
11 GB/T96.1-2002-16 i 16 Plain washer 16 4
12 GB/T6181-1986-M 16 IERE M16 Hex. nut M16 4
13 GB/T91-2000-4x30 B 4X30 Split pin 4x30 4
14 504G3.51.124 1 Rubber damping ring 8
15 504G3-E.45.026 PRA ARG Limiting stopper 4
16 504G3.51.123 P& Damping protecting cover 4
17 504G3.51.125 C/pE=> Damping block sleeve 4
18 GB/T31.1-1988-M16x120  |#2# M16X 120 Hex. head bolt M16x120 4




20. 1.3 BRE QK
Cab Assembly
504G3-E. 45. 001

97



20. 1.3 2= MY Cab Assembly

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.45.223 NEEZEYa Washer 2
2 GB/T825-1988 fEFRIEETM12 Lifting eye bolt M12 2
3 504G3.48A.102 VUBRAR I % Light switch 1

4 PN R[] S MRET Set screw As required |From trim supplier

5 550-1.45A.220 2 A [ AR The steel plate fixed air conditioning 4 Optional

6 550-1.45A.059 TIMRBH G Air conditioning 1 Optional
7 GB/T6170-2000-M8 IZRE M8 Hex. nut M8 12
8 GB/T93-1987-8 P 8 Spring lock washer 8 26
9 GB/T97.1-2002-8 8 Washer 8 26
10 GB/T5783-2000-M8x35 B2 FEM8x35 Hex.bolt M8x35 4
11 550-1.45A.045 VEDEE N KA NER e Rearview mirror assembly (right) 1
12 GB/T97.1-2002-10 #HpE 10 Washer 10 4
13 GB/T6170-2000-M 10 B2EE M10 Hex. nut M10 2
14 504G3.45.042-1 1A Right door assembly 1
15 GB/T5783-2000-M8x35 B2 FEM8x35 Hex.bolt M8x35 4
16 504G3-E.45.401 T T Front window 1
17 504G3-E.45.403 IESEEIESE: Front right windscreen 1
18 504G3-E.45.050 sy R O Cab assembly weldment 1
19 504G3-E.45.402 IEEE)EE: Front left windscreen 1
20 GB/T5783-2000-M 8x40 B2 FEM8x40 Hex.bolt M8x40 4
21 504G3.45.041-1 e T A A L eft door assembly 1
22 550-1.45A.223 [T 5 AR s Door lock warning sign 2
23 504G3.45.368 B Rubber sheath 2
24 550-1.45A.052 e JE s A4 Rearview mirror assembly (|eft) 1
25 504G3.45.211 Je e v 33 The left side rear window 1

98



20. 1. 3 2= B ) Cab Assembly

Ser.No. Part No. A NG WS Name & Specifications Quantity Remarks
26 GB/T845-1985-ST4.8x16 H W i2%] ST4.8X 16 Self tapping screw ST4.8x16 8
27 504G3.45.364 P TR Vent cover plate 2
28 504G3.45.365 P AR Vent the sponge 2
29 550-1.45A.216 Ja T B R Rear window lock baffle 1
30 550-1.45A.049 Ja G B A Rear window lock assembly 2
31 504G3.45.051 Ja wW R E A G A Gas spring 2
32 550-1.45A.055 J T B B R A A A Air condtioning air inlet 1
33 GB/T93-1987-6 P56 Spring lock washer 6 9
34 GB/T70.1-2000-M6x20 24T M6 X 20 Nut bolt M6x20 7
35 504G3.45.215 Ji T Rear window 1
36 504G3.45.221 TR 2 3 Plafond sponge 1
37 504G3.45.056 IO P 2t o 1 Top decorate combination 1
38 504G3.45.218 A0 I e B Theright side rear window 1
39 504G3.45.091 THH Top 1

99



20.1. 4 1614

The door
504G3-E. 45. 001

100



20. 1.4 BH=E]1E5M The Door

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 GB/T882-1986-B10%85 Hi%h B10X 85 Hinge pin B10x85 4
2 550-1.45A.363 R4 () & Right door butt assembly(1) 5
3 GB/T97.1-2002-10 #HpE 10 Washer 10 4
4 GB/T91-2000-3.2x20 FFE4Y 3.2X20 Cotter 3.2x20 4
5 550-1.45A.290 BB () Door butt rubber blanket 8
6 800.47.101 R R % Sealing rubber strip As required
7 550-1.45A.361 IIEREE (D A Door butt assembly(2) 2
8 550-1.45A.288 TR (—) Gate lock rubber blanket(1) 2
9 550-1.45A.076 [T A A Gate lock 2
10 550-1.45A.289 TR (Z) Gate lock rubber blanket(2) 2
11 550-1.45A.291 TR (=) Gate lock rubber blanket(3) 2
12 550-1.45A.298 velmti € Theright door glass 1
13 550-1.45A.292 BAE Lock barrel 2
14 GB/T97.1-2002-6 i 6 Washer 6 10
15 GB/T93-1987-6 HpE 6 Spring lock washer 6 10
16 GB/T818-1985-M6x20 I24T M6 X 20 nut bolt M6x20 10
17 550-1.45A.080 AL Door lock (right) 1
18 GB/T93-1987-8 P 8 Spring lock washer 8 12
19 QD14-390x150x200N-BB A Gas spring 4

20 GB/T6170-2000-M8 HERE-V8 Hex. nut M8 4
21 504G3.45.081-1 T THRFRA A Door armrest weldment(right) 1
22 GB/T5783-2000-M8x20 B2 ke M8 X 20 Hex.bolt M8x20 8
23 GB/T97.1-2002-8 (8 Washer 8 8
24 550-1.45A.284 [ VAR EERT B Door butt scaleboard 1
25 550-1.45A.360 | AR HEA L eft door butt A 1

101



20. 1.4 BH=E]1E5M The Door

Ser.No. Part No. A2 R8RS A Name & Specifications Quantity Remarks
26 504G3.45.077-1 Ll ERFIRA Door armrest weldment(lft) 1
27 550-1.45A.361 [ 1B 5EB Door butt B 1
28 504G3.45.285-1 ANEsE The left door glass 1
29 550-1.45A.078 eSS Door lock (left) 1

102



20. 2 FFHZEE K

Sunshade (Optional)
304-94. 45. 001

103



20. 2 WPHZE S A Sunshade

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 254G3.45.101 TERHZ Sunshade 1
2 GB/T97.1-2002-12 #HpE 12 Plain washer 12 16
3 GB/T93-1987-12 #HpE 12 Spring lock washer 12 12
4 GB/T5783-2000-M 12x25 B2KE M12X 25 Hex. head bolt M12x25 4
5 304-9A.45.011 SRS Ascending shore 1
6 GB/T6170-2000-M 10 B2HRE M10 Hex. nut M10 2
7 GB/T93-1987-10 #pE 10 Spring lock washer 10 4
8 GB/T97.1-2002-10 #pE 10 Plain washer 10 4
9 GB/T5783-2000-M 10x30 B2HE M10X 30 Hex. head bolt M10x30 4
10 304-9A.45.101 W Support tube 2
11 GB/T6170-2000-M 12 B2RE M12 Hex. nut M12 8
12 GB/T5783-2000-M 12x35 B2KE M12X 35 Hex. head bolt M12x35 8
13 304-9A.45.016 NECHEREREE (A L eft shore 1
14 304-9A.45.102 JE R Immobility board 2
15 GB/T6182-2000-M 12 B2RE M12 Hex. nut M12 4
16 304-9A.45.103 U Fe U-bolt 4
17 304-9A.45.017 N RIEE CED Right shore 1




21 ZARE K

Safety Frame

9A.46. 001

304-




21 LR Safety Frame

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 304-9A.46.011 I R BR R AR G AT L eft bracket, Safety frame 1
2 GB/T 889.2-2000-M20x1.5  |#ZH} M20X 1.5 Hex. nut M20x1.5 2
3 304-9A.46.014 BUH A Lock pin 2
4 GB/T5783-2000-M 12x45 BEKE M12X 45 Hex. head bolt M12x45 2
5 GB/T5783-2000-M 12x65 B2FE M12X 65 Hex. head bolt M12x65 2
6 GB/T6170-2000-M 12 BERE M12 Hex. nut M12 2
7 GB/T97.1-2002-16 5 16 Plain washer 16 8
8 GB/T93-1987-16 5 16 Spring lock washer 16 8
9 GB/T5783-2000-M 16x45 B2FE M16X 45 Hex. head bolt M16x45 8
10 304-9A.46.013 GRRIEE Safety Frame 1
11 GB/T5785-2000-M 20x1.5x11Q#2#2 M20 X 1. 5X 110 Hex. head bolt M20x1.5x110 2
12 304-9A.46.012 B RE ARG AT Right bracket,Safety frame 1
13 254-5.49.103 FWoekHE Manual holder 1
14 GB/T6170-2000-M8 IZRE M8 Hex. nut M8 4
15 254G3.46.103 o 4[] e A Fixed plate 2
16 254G3.46.104 RG] 7 A Shim plate 2
17 304-9A.46.161 UJEigAe U-bolt 2




22.1 FLEMNKE LK (A)

Hood and Panel (A)

504G3-E. 47. 001/504G3

3.47. 001

9 10 1 1213 14 15 16 (14)(13) (12) (11) 1718 19 20 21 22

8

38
(34)
(33) 732

107



22.1 PLERE R, (A) Hood and Panel (A)

Ser.No. Part No. A28 N FA Name & Specifications Quantity Remarks

1 504G3.47.011 BLE A A Engine Hood 1

2 GB/T91-2000-3.2x32 4 3.2X32 Split pin 3.2x32 2

3 GB/T97.1-2002-10 #pE 10 Plain washer 10 2

4 GB/T882-1986-B10x60 4%l B10X 60 Clevis pin with head B10x60 2

5 QD16-695%293x380-BB i Gas spring 2

6 TFT.70.012 3015 B 4% Rubber bar 2 L=400
7 404-11.47.105 Ao A L eft radiator grill 1

8 GB/T93-1987-8 1 8 Spring lock washer 8 6

9 GB/T6170-2000-M8 BEEE M8 Hex. Nut M8 4

10 800.47.101 BRI INE S Rubber ring 1 L=1340
11 GB/T6170-2000-M6 BEEE M6 Hex. Nut M6 26

12 GB/T93-1987-6 HE 6 Spring lock washer 6 28

13 GB/T97.1-2002-6 g 6 Plain washer 6 17

14 GB/T5783-2000-M6x16 B2AE M6X 16 Hex. head bolt M6x16 22

15 504-4.47A.014 K] SRR G A Bracket 1

16 504-4.47A.103 I PIAR Front cover 1

17 300.47.113 B2 B Brand mark plate carrier 1

18 350.47A.104 PrifiE Brand mark cushion sleeve 2

19 GB/T6170-2000-M5 BERE M5 Hex. Nut M5 2

20 GB/T93-1987-5 s 5 Spring lock washer 5 2

21 GB/T97.1-2002-5 g 5 Plain washer 5 2

22 550.47E.101 DFFR DF brand 1 DF
23 GB/T96.2-1985-6 g 6 Plain washer 5 12

24 504G3.47.018 R AR A A A Front garnish 1

25 404-11.47.106 A R Right radiator grill 1




22.1 PLERE R, (A) Hood and Panel (A)

Ser.No. Part No. A28 N FA Name & Specifications Quantity Remarks
26 GB/T5783-2000-M 6x35 I2FE M6 X 35 Hex. head bolt M6x35 4
27 550.47E.105-1 GIREE B Rubber sheath 1
28 550.47E.026 BLEL Hood lock 1
29 504G3-3.47.012 PLE B A Lockpin 1
30 GB/T5783-2000-M8x20 BZAE M8 X 20 Hex. head bolt M8x20 2
31 504G3-E.47.017 e AR S A L eft hood side under panel 1
32 GB/T93-1987-16 #HIE 16 Spring lock washer 16 2
33 GB/T97.1-2002-16 HpE 16 Plain washer 16 2
34 GB/T5783-2000-M 16x35 B2 M16 X 35 Hex. head bolt M16x35 2
35 GB/T93-1987-14 HpE 14 Spring lock washer 14 1
36 GB/T97.1-2002-14 g 14 Plain washer 14 1
37 GB/T5783-2000-M 14%25 BEFE M14 X 25 Hex. head bolt M14x25 1
38 504G3-E.47.018 A N AR A A Right hood side under panel 1

109



22.2 MEMFXKEL K (B)
(\ Hood and Panel (B)

[

504G3-E. 45.001/504G3-3.47. 001

1L

13
12

1
10

(3)
(2)

o N w £ v O g




22.2 PLENREREB (B) Hood and Panel (B)

Ser.No. Part No. A28 N FA Name & Specifications Quantity Remarks
1 GB/T5783-2000-M 6x20 B2 M6 X 20 Hex. head bolt M6x20 16
2 GB/T93-1987-6 #HIE 6 Spring lock washer 6 27
3 GB/T97.1-2002-6 g 6 Plain washer 6 16
4 504G3.47.103 7 1) 7% 6 e B8 5% Redirector pedestal mantle 1
504G3-E.45.103 7 1) 7% 6 e B85 Redirector pedestal mantle 1 For cab
5 GB/T97.1-2002-8 g 8 Plain washer 8 20
6 GB/T93-1987-8 HE 8 Spring lock washer 8 24
7 GB/T5783-2000-M8x16 B2 M8 X 16 Hex. head bolt M8x16 12
8 GB/T818-2000-M6x16 B24T M6 X 16 Philips pan head screw M6x16 3
9 504G3-3.47.103 J7 ) 4% J B 5 Redirector back mantle 1
10 504G3.47.016-2 e HESR G A L eft frame clsss wel dment 1
11 504G3.47.014 J7 ) H E e A A1 Redirector forward mantle 1
12 GB/T818-2000-M5%16 B2AE M5X 16 Hex. head bolt M5x16 2
13 GB/T97.1-2002-5 g 5 Plain washer 5 2
14 504G3.47.101 e Engine Hood 1
15 Y C0542020442 NEIEREE S Stamping steel ribbon demand
16 504G3-3.47.011-1 30 EBHE LR IER A A Hood frame clsss weldment 1
17 GB/T5846-1989-K25x31x25 |7& %I #li7k K25X 31X 25 Needle bearing K25x31x25 2
18 A3-1 JExke Rearview mirror 2
19 504G3.47.025 HERR AL A A Joint plate 2
20 GB/T96-1985-8 g 8 Plain washer 8 4
21 GB/T5783-2000-M 8x20 B2 M8 X 20 Hex. head bolt M8x20 8
22 504G3.47.022-2 FHESR RS AT Right frame clsss weldment 1
23 504G3.47.228 4B 3 Windshield 2
24 504G3.51.102 CES Rubber sheath 2

111



22.2 PLENREREB (B) Hood and Panel (B)

Ser.No. Part No. A28 N FA Name & Specifications Quantity Remarks
25 504G3.47.225 eI g IR EEMS Hex. Nut M5 6
26 504G3.47.226 3 35 [ 5 FH AR5 Rubber washer 5 6
27 504G3.47.227 I B ] o FH 2R k] 445 Plastic washer 5 6
28 GB/T93-1987-5 s 5 Spring lock washer 5 6
29 GB/T818-2000-M5x8 BRE] M5X8 Philips pan head screw M5x8 6
30 504G3.47.108 LRI E wiring harness rubber cover 1
31 504G3-E.45.029 Ja B AT Rear sealplate 1

112



23.A.1 R RAE K
Electrical System
504G3-E. 48. 001

15 16 17 18 19 20 21 22 23 25 26 2728 29 30 31

9
N,
\)

7/

r#
/




23.A.1 R ARG S K Electrical System

Ser.No. Part No. A2 N FA Name & Specifications Quantity Remarks
1 504G3.48.016 B U E A - R R I oG L 5 5 Elastic cable paper 1
2 6-QW-90 o AEF & LI Battery 1
3 254G3.48.019 SUEJE T (DHKG904)  General supply switch 1
4 504G3.48.017 Ea-rE R T gigk  Elastic cable paper 1
5 504G3-E.48.003-1 - R ML Starting motor wiring harness 1
6 300-6.48.020-1 e kT Steering lamp 2
7 504G3.48.104 B AR S Oil pressure sensor 1
8 504G3.48.103 BEFAL RS (M18X1.5)  rotation speed senser (M18x1.5) 1
9 504G3-E.48A.013 YRR Hh 2k Mad guard ground wire 1
10  |504G3.48.020 PREG 22 el Fuse box 1
11 |504G3.48.027 SIRARIT R AR (JK938A) Caution light swich cover 1
12 |JB3762-84 i 24 e Tow truck jack 1
13 |300-6.48.019-1 LT License lamp 1
14  |404-11.48.022/023 o/ HAEET Combination rear signal lamp 2
15  |504G3.48B.015 PTOFZIT T R4 R PTO approach switch harness 1
16  |504G3.48A.104 PNPHZIT AR B4 approach switch 2
17  |504G3.48A.013 RN TEE Rear wiring harness 1
18  |504G3-E.48.026 EN RIS Caution light swich 1
19 304G2-6.48.103 HAETFR Multi-function switch 1
20  |504G3.48.022 TGRS TT K Pre-heating starting switch 1
21  |504G3.48.105 B I bR Starting scutcheon 1
22  |HX-SG102A BEMEN LA Flasher 1
23 |504G3-E.48A.021 ek (EO Combination meter 1
24 |1912A! BBk EE (12V 40A)  Starting relay 7
25  |504G3.48.101 AR Qil level sensor 1




23.A. 1 HE ARG A

Electrical System

Ser.No. Part No. LR N A% Name & Specifications Quantity Remarks
26  |JK231B Hzh kTR CHEEAD Brakelight switch 1
27  |504G3.48.014 TSR 2 Preheater ground wire 1
28  |504G3.48.102 KA KA Water temperature sensor 1
29  [504G3.48.015 & Lt AR PR R Battery cable 1
30  |404-11.48.020/021 HZE /A TR Head lamp 2
31  |504G3-E.48.004-1 S [P G H SR Light control wiring harness 1

115



23.A.2 BREFHRRZALK
CAB Electrical System
504G3-E. 48. 010

116

10



23.A.2 B EHSR ARG A CAB Electrical System

Ser.No. Part No. AR08 B A Name & Specifications Quantity Remarks
1 550-1.65.023 WeE AL Radio 1
2 550-1.65.025 FENTT G REEH S Celing lamp and inside rear-view mirro 1
3 550-1.65.024 H XU A Fan 1
4 300-6.48.020-1 e T A Turn signal lamp 2
5 504G3-E.48.005-1 A ES T Cab wiring harness 1
6 550-1.65.026 T AT Sk Working lamp 4
7 ZD1232 Y ] AL | ndscreen wiper motor 1

8 550-1.78.011 I AL Warm air heating radiator 1 Optional

I AIC 1 Optional
9 TR A A A/C switch 1
10 550-1.65.027 18R AT L ow-speed warning tell-tale 1

117



15

13

16

12

23.B ARG R K
Electrical System
504G3-E. 484. 001
1718 1920 21 22 23 24 25 26 27 28 29 303132

11 10 9 8 6 b

118



23.B KRGS K Electrical System

Ser.No. Part No. A2 N FA Name & Specifications Quantity Remarks
1 504G3.48.016 B U E A - R R I oG L 5 5 Elastic cable paper 1
2 6-QW-90L o AEF & LI Battery 1
3 254G3.48.019 SUEJE T (DHKG904)  General supply switch 1
4 504G3.48.017 Ea-rE R T gigk  Elastic cable paper 1
5 504G3.48.021 S116%&1a] T Steering lamp 2
6 504G3.48.104 T AR s Oil pressure sensor 1
7 504G3.48.103 AR Ey (M18X1.5)  rotation speed senser (M18x1.5) 1
8 504G3-E.48A.012 FLR Main wiring harness 1
9 504G3.48.020 TRIS 22 £ Fuse box 1
10  |504G3.48.027 ZIBOT R M (JK938A) Caution light swich cover plate 1
11  |504G3.48A.104 PNPHZIT K approach switch 4
12 |JB3762-84 i 24 e Tow truck jack 1
13 |300-6.48.019-1 LT License lamp 1 Optional
14  |804-6.48.024 Ja TAEKT Tail lamp 2
15  |404-11.48.022/023 /A G R Combination rear signal lamp 2
16  |504G3.48A.013 EEN TN Rear wiring harness 1
17 |JB1041 LR TR Safe starting switch 1
18  |504G3.48.026 SIROT G (JK938A) Caution light swich 1
19 304G2-6.48.103 HAETFR Multi-function switch 1
20  |504G3.48.022 TGRS TT K Pre-heating starting switch 1
21  |504G3.48.105 B I bR Starting scutcheon 1
22  |HX-SG102A BEMEN LA Flasher 1
23 |504G3-E.48A.021 ek (EO Combination meter 1
24 [1912A! gy (12V, 40A)  (TLfH) Starting relay 8
25  |504G3.48.101 AR Qil level sensor 1

119



23.B KRGS K Electrical System

Ser.No. Part No. SRR N A Name & Specifications Quantity Remarks
26  |JK231B Hzh kTR CHEEAD Brakelight switch 1
27  |504G3-E.48A.013 e R 2 Mad guard ground wire 1
28  |504G3.48.102 KA KA Water temperature sensor 1
29  [504G3.48.015 & Lt AR PR R Battery cable 1
30  |404-11.48.020/021 JERT/ AT RTRAT Head lamp 2
31 |DL-124D FE I Electrucity horn 1
32 504G3.48A.011 AR Front wiring harness 1

120






24 T EFER Toolbox

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 450.49.101 THAE Toolbox cover 1
2 450.49.106 N 22 Connecting wire-steel 2
3 GB/T5783-2000-M8%16 B2 FEMS X 16 Hex. head bolt M8x16 2
4 450.49.102 T HA A Toolbox case 1
5 450.49.011 B S Lockpin 1
6 GB/T97.1-2002-8 58 Plain washer 8 2
7 GB/T93-1987-8 P58 Spring lock washer 8 2
8 GB/T6170-2000-M8 IZRE M8 Hex. nut M8 2
9 GB/T12618-1990-5x10 £S5 X 10 Self-plugging rivet 5x10 3

122



‘ /

q&s‘\'\\@)@*- N
D00 i

-

1

25 MRiiAE Bk
Fuel Tank
504G3-E. 50. 001

2625 (19 21,

123

(10)

(®)

Y]

21



25 BRWiFE B % Fuel Tank

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.50.116 THAR 9]y 4 el Fuel tank oil return retainer 1
2 504G3.50.013-2 K PRI Adiabatic board 1
3 504G3-E.50.016 AR 7 BT A Knighthead 1
4 GB/T97.1-2002-6 P 6 Plain washer 6 1
5 GB/T93-1987-6 HPE 6 Spring lock washer 6 1
6 GB/T6170-2000-M6 2Rt M6 Hex. nut M6 5
7 GB/T97.1-2002-8 P 8 Plain washer 8 12
8 GB/T93-1987-8 P 8 Spring lock washer 8 18
9 GB/T5782-2000-M 8x60 B2KE M8 X 60 Hex. head bolt M8x60 2
10 GB/T5783-2000-M8x20 B2HE M8 X 20 Hex. head bolt M8x20 7
11 850-2.50.020 JREE S Pipe 1
12 JB-FT-CU-14 HAEH R E 14 Combination washer 14 1
13 504G3.50.120 b A it 5 A Adiabatic board fixed pipe 1
14 GB/T5783-2000-M8x30 B2HE M8 X 30 Hex. head bolt M8x30 5
15 304G2-6.50.101 AR 2 Bl Fuel tank plain washer 5
16 504G3.50.115 S Rubber pad 1
17 504G3-3.50.012 AR SCBRR G A Fuel tank cradle 1
18 GB/T97.1-2002-10 #pE 10 Plain washer 10 4
19 GB/T93-1987-10 #pE 10 Spring lock washer 10 4
20 GB/T5783-2000-M 10x25 B2KE M10 X 25 Hex. head bolt M10x25 4
21 504G3.50.015 JE PSR AT Fix plate 2
22 504G3.50.180 ] 5 JR ] AR Adjusting plate for Fix plate 1
23 354G3.50.011 SHEERE LS Fuel tank 1
24 JB-FT-CU-12 H A E 12 Combination washer 12 2
25 JB/T6013-2000-M 12x1.25 PR R M12X 1. 25 Hollow hex.head bolt M12x1.25 1




25 BRWiFE B % Fuel Tank

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
26 DF-4268 AR 55 Fuel tank cap 1

125



26. 1 HAR L RARE B (A)

Foot Mud Shields Rest
50463-3. 51. 001

38

3 O Ul W N -

o

—

1 (10) 12 13 1 15 16 (3) 17 18 19 20 21 22 23 24 25 26



26. 1 MtV 2% (1) Foot Mud Shields Rest (1)

Ser.No. Part No. AR08 B A% Name & Specifications Quantity Remarks
1 550.51D.101 HFHE1F Handle hold 2
2 GB/T97.1-2002-12 HpE 12 Plain washer 12 4
3 GB/T93-1987-12 HpE 12 Spring lock washer 12 12
4 GB/T6170-2000-M 12 PERE M12 Hex. nut M12 4
5 GB/T5783-2000-M8x25 BEAE M8 X 25 Hex. head bolt M8x25 48
6 GB/T93-1987-8 HE 8 Spring lock washer 8 55
7 GB/T5287-2002-8 g 8 Plain washer 8 16
8 GB/T31.1-1988-M 16x90 BEAE M16 X 90 Hex. head bolt M16x90 2
9 504G3.51.123 P Damping protecting cover 4
10 504G3.51.124 ik % Pl Rubber damping ring 8
11 504G3.51.125 & Damping block sleeve 4
12 504G3.51.127 I Rubber gasket 8
13 GB/T96.1-2002-16 HE 16 Plain washer 16 4
14 GB/T6181-1986-M 16 B2RE M16 Hex. nut M16 4
15 GB/T91-2000 554%30 Split pin 4x30 4
16 504G3-3.51.020 A3 R S AR A Right-front backstop 1
17 GB/T5783-2000-M 12x30 PEAE M12X 30 Hex. head bolt M12x30 8
18 504G3-3.51.024 JERT SRR A L eft-front backstop 1
19 504G3-3.51B.017A BRI E Ladder frame 2
20 504G3.51.101 I HIAR ARG s Rubber floor 1
21 504G3-3.51.011 HARHE ZEARE 544 Foot mud shields welding joint 1
22 GB/T6170-2002-M 16 BEEE M16 Hex. nut M16 12
23 GB/T93-1987-16 #HPE 16 Spring lock washer 16 20
24 GB/T5782-2000-M16x210 B4 M16X210 Hex. head bolt M16x210 8
25 504G3-3.51.017 Ja SORIEEE (o) Rear bracket (left) 1

127



26. 1 MtV 2% (1) Foot Mud Shields Rest (1)

Ser.No. Part No. AR08 S A Name & Specifications Quantity Remarks
26 GB/T31.1-1988-M16x100 B2 M16 X 100 Hex. head bolt M16x100 2
27 GB/T5783-2000-M 16x60 B2 M16 X 60 Hex. head bolt M 16x60 4
28 550-1.47.104 CERiRS Electrical wire guard ring 2
29 GB/T6170-2002-M8 BEEE M8 Hex. nut M8 4
30 GB/T97.1-2002-8 HpE 8 Plain washer 8 39
31 404-11.51.025 I AT 2358 G A Left taillight bracket rest 1
32 GB/T5783-2000-M 16x40 B2 M16 X 40 Hex. head bolt M16x40 8
33 504G3-3.51.018 Ja SORIEEE CAD Rear bracket (right) 1
34 504G3-3.51.025 Ja BRI Rear crossbeam 1
35 504G3.51.107 JH AT i License plate scaleboard 1
36 504G3.51.102 AES Rubber sheath 1
37 504G3-3.51.102 Ja T a2 B Glisten implement board 2
38 404-11.51.026 R RS AT Right taillight bracket rest 1

128



26.2 MR RARE B (B)

Foot Mud Shields Rest 19
39 504G3-3. 51. 001/504G3-E. 45. 001

18

(73)

(50)

(51)

5556 57 58 (50) (51) 59 60 61 62

129



26. 2 HhibRF4VeR S AL (2) Foot Mud Shields Rest(2)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
39 504G3.55.113 7 B 45 A Handle P 1
40 504G3.55.114 BH 478 1A Handle F 1
41 504G3-3.51.030-1 AR U CaE g e Joy stick assembly P 1
42 504G3-3.51.031-1 TP AR S A Joy stick assembly F 1
43 504G3-3.51.160 RSV Secondary range gear shift handle 1
44 |504G3-3.51.032 Rl AR S B AT B 1 Secondary range gear shift assembly 1
45 504G3-3.51.108 BRI A7 52 Right joy stick cover board 1
46 GB/T5783-2000-M8%30 B2HE M8 X 30 Hex. head bolt M8x30 9
47 504G3-3.51.034 [l e FER A A (=D Fixed axle 3 1
48 504G3-3.51.033 EBREIE (=D Fixed plate 3 1
49 504G3-3.51.103 R (—) Rubber seal 1 1
50 504G3-3.51.161 Je Nylon space band 9
51 504G3.55.218 R (20X20) Sleeve (20x20) 6
52 504G3-3.51.012 J HBRC A Rear foot rest 1
53 504G3.51.015 e iy SCRURREE A Seat plank 1
54 GB/T5783-2000-M 6x20 B2HE M6 X 20 Hex. head bolt M6x20 6
55 GB/T93-1987-6 HpE 6 Spring lock washer 6 18
56 GB/T97.1-2002-6 HPE 6 Plain washer 6 18
57 504G3-3.51.105 B R Cover 1
58 504G3-3.51.104 B () Rubber seal 2 1
59 504G3.63.111 BHFTN Joy stick lever 1
60 504G3-3.51.052 BT Control handle 1
61 504G3-3.51.051 [Eipretiips eyt Ny Fixed axle 2 1
62 504G3-3.51.118 HhE PTOFLE i 1

130



26. 2 HhibRF4VeR S A (2) Foot Mud Shields Rest(2)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
63 504G3-3.51.050 EBREAE (2D Fixed plate 2 1
64 504G3-3.51.106 R (=) Rubber seal 3 1
65 GB/T93-1987-10 #HpE 10 Spring lock washer 10 4
66 GB/T97.1-2002-10 P 10 Plain washer 10 4
67 GB/T5783-2000-M 10x30 B2k M10X 30 Hex. head bolt M10x30 4
68 504G3-3.51.109 R Ao w5 il Left joy stick cover board 1
69 504G3-3.51.041 [ E RS () Fixed axle 1 2
70 504G3-3.51.061-1 2 W R TR A1 () Manipulate lever weldmen(2) 1
71 504G3-3.51.060-1 Z BN TFWIES1 (—)  Manipulate lever weldmen(1) 1
72 504G3-3.51.231 BT Plastic handle for multiple unit valve 2
73 504G3-3.51.040 [l 5 MRS A (—) Fixed plate 1 2
74 504G3-3.51.107 R (P Rubber seal 4 2
75 504G3-3.51.026-1 Ji AR A Squab panel 1
76 504G3-3.51.071 AT RS AR S AT Creeper gear control handle 1
77 504G3-3.51.070-1 PTOREAATR A AT PTO control handle 1
78 504G3-3.51.272 EAT R AL RN T AN Plastic handle for creeper gear control 1
79 504G3-3.51.271 Ja B3N BRI T Plastic handle for PTO control 1
80 GB/T5783-2000-M 6x16 B2k M6X 16 Hex. head bolt M6x16 12
81 504G3-3.51.112A B Cover board 1

131



27.1 |ABEKR (A)
Hydruaulic Power Lift (A)

504G3-3.55. 001
30 29 28 27 M 26 25 24




27.1 A/ EA (A) Hydraulic Power Lift (A)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.55.011 Tty ek A A Lift case assembly 1
2 504G3.55.131 e+ Lift shaft 1
3 504G3.55.130 yid, FB48 X 65X 10 QOil envelop FB48x65%10 2
4 504G3 .55.129 AR THE bR Washer 2
5 504G3.55.020 FETHE A4 Lift arm assembly 2
6 504G3.55.128 AR THE Pl Baffle 2
7 GB/T93-1987-14 g 14 Spring washer 14 6
8 GB/T5786-2000-M14x1.5x35 |#2# M14 X 1.5X 35 Hex. head bolt M14x1.5x35 2 level 10.9
9 504G3.55.123 e o Distributor cover 1
10 GB/T5783-2000-M8%30 B2HE M8 X 30 Hex. head bolt M8x30 4
11 GB/T93-1987-8 HpE 8 Spring washer 8 4
12 JB/ZQA4A447-2006-NPT 1/8  |WZZE NPT 1/8 Screw plug NPT 1/8 2
13 GB/T3542.1-1992-12.5x1.80 |0/ & 12.5X1. 80 O-ring seal 12.5x1.80 5
14 504G3.55.015 PaNL Ve 35Y5 Distributor 1
15 GB/T3542.1-1992-10x1.8 OfERE 10X 1.8 O-ring seal 12.5x1.80 1
16 GB/T70.1-2000-M8x20 BEAT M8 X 20 Hex.socked cap screwM 8x20 3
17 GB/T93-1987-12 #HpE 12 Spring washer 12 12
18 GB/T5783-2000-M 12x40 BEAE M12X 40 Hex. head bolt M12x40 13 level 10.9
19 GB/T91-2000-1.6x10 W 1.6X10 Split pin 1.6x10 2
20 504G3.55.310 BIRE rubber sleeve 1
21 GB/T6172.1-2000-M8 2Rt M8 Hex. nut M8 1
22 504G3.55.058 Y TR A Handwheel assembly 1
23 504G3.55.311 Fhehett Handwheel rod 1
24 GB/T882-2008-B4x18 Bl B4X 18 Pin shaftB4x18 2
25 504G3.55.059 7 Sk IR A universal joint assembly 1




27.1 |ABE (D)

Hydraulic Power Lift (A)

e
Ser.No. Part No. A YN Name & Specifications Quantity Remarks
26 GB/T5785-2000-M 14x1.5x50 [#Z#: M14 X 1. 5X50 Hex. head bolt M 14x1.5x50 4 level 10.9
27 504G3.55.038 THIET 75 ZH A Cylinder cover assembly 1
28 JB-FT-CU-16 HAHEpE 16 Combination washer 16 1
29 QC/T376-1999-M16x1.5x16 [#£%E M16X1.5X15 Plug M16x1.5x15 1
30 GB/T119.1-2000-14x24 B 14X24 Parallel pin 14x24 2

134



27.2 3F & E & (B) @;7
Hydruaulic Power Lift (B) /////
504G3-3. 55. 001 A/

)
i)
/I//E Refer to 504G3-3.51.001
FEM504G3-3.51.001

I
(16) //\ I\I\J

"/\‘ /) ~‘:*:' 3
“;‘,i\)'))) l@p

&

15)

14)

1 2 34 5 6789 @10 OOMN" 12 an 13 1415 16
135



27.2 A/ EA (B) Hydraulic Power Lift (B)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.55.148 ER [ A Rivet plate 1
2 GB/T6172.1-2000-M 10 B2EE M10 Hex. nut M10 6
3 504G3.55.146 KEEHE Big rub patch 1
4 GB/T93-1987-10 #HpE 10 Spring washer 10 1
5 GB/T5783-2000-M 10x20 2K M10X 20 Hex. head bolt M10x20 1
6 504G3.55.032 AT REE RE AT Adjusting rocker F 1
7 504G3.55.143 g 12 Plain washer 12 1
8 504G3.55.141 LUSIZS Dishing spring 4
9 504G3.55.135 R\ h PR A Restrict plate 2
10 504G3.55.139 NEEYRE Small rub patch 1
11 GB/T5783-2000-M 10x70 B2k M10X 70 Hex. head bolt M10x70 2
12 GB/T6173-2000-M12x1.5  [#2H} MI2X 1.5 Hex. nut M12x1.5 2
13 504G3.55.031 (VAT R peaediE Adjusting rocker P 1
14 GB/T97.1-2002-10 #HpE 10 Plain washer 10 8
15 GB/T91-2000-3.2x28 B 3.2%28 Split pin 3.2x28 4
16 504G3-3.55.010 PR AT Pole 2




27.3 I BB (C)
Hydruaulic Power Lift(C)
50463-3. 55. 001 C

@‘ y\\ \i" \“ ‘\.‘
Qf‘(’i :

s
V%,

~

3

(&)



27.3 A/ E (C) Hydraulic Power Lift (C)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.55.122 N TS Spring 1
2 504G3.55.101 RSB Bracket 1
3 GB/T93-1987-14 g 14 Spring washer 14 4
4 GB/T5786-2000-M 14x40 B2 M14X 1. 5X 40 Hex. head bolt M14x1.5x40 2 level 10.9
5 504G3.55.102 e IRAT Set screws 1
6 504G3.55.121 R Adjusting shims 6
7 504G3.55.103 TS Pin shaft 1
8 504G3.55.118 PR IE IR Linking block 1
9 JB/T7940.2-1995-45°M10x1 |h#fF 45° M10X 1 Angle grease nipple 45°M10x1 2
10 GB/T5785-2000-M 14x1.5x50 |#244: M14 X 1.5X 50 Hex. head bolt M14x1.5x50 2 level 10.9
11 GB/T894.1-1986-10 41 10 Circlip for shaft 10 1
12 504G3.55.115 A5 ] o s R Block 1
13 504G3.55.125 J1R B e H Locked block 1
14 504G3.55.124 TR B B Pin shaft 1




27.4 |ABZBLEK (D)
Hydruaulic Power Lift (D)
504G3-3. 55. 001

49 48 LT 46 L45(10) 4443 (40)42 4140(36)39 38 37 36

\\

8 9 10 1112 13 14 15 16 17 18 19 202122 23

139



27.4 A/ EA (D) Hydraulic Power Lift (D)

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 504G3.55.039 HIESH Piston 1
2 504G3.55.168 yidE 90X 75X 11.4 Piston seal 90x75x11.4 1
3 504G3.55.170 T FE T Piston push rod 1
4 504G3.55.172-1 WHETHE Inner lift arm 1
5 504G3.55.132 TR R B RS Pin assembly 1
6 504G3.55.133 AE R e Tt R A Hex. head bolt 1
7 504G3.55.026 ARG NREAYSREd s Cam 1
8 GB/T879.1-2000-5x28 B 5X28 Pin5x28 1
9 504G3.55.035 BHL 3 s il e R Rocker 1
10 504G3.55.104 Je 8 Baffle 8 4
11 504G3.55.012 BH 2 R A R S A Linking pole 1
12 504G3.55.160 BH 42 ) 1% e A Pin shaft 1
13 504G3.55.143 P 12 Plain washer 12 1
14 GB/T6171-2000-M10x1.25  |#ZH} M10X 1. 25 Hex. nut M10x1.25 1
15 504G3.55.116 RBHRRE Spacer sleeve 1
16 504G3.55.235 BH. 3 J52 ot 1 =74 590 55 e Sping seat 1
17 GB/T5785-2000-M 10x1.25x55 1244 M10 X 1. 25X 55 Hex. head bolt M10x1.25x55 1
18 504G3.55.236 BH 7 J52 oot 1 =7 59 55 Spring 1
19 GB/T97.1-2002-10 P 10 Plain washer 10 2

20 GB/T3452.1-1996-11.2x2.65 |0JEE 11.2X2.65 O-ring seal 11.2x2.65 1
21 504G3.55.152 & Spacer sleeve 1
22 504G3.55.055 BH s il AL s s 54 Transfer pole 1
23 504G3.55.237 BEL 7 S st =1 4 4k Pin shaft 1
24 GB/T6183.1-2000-M 10 B2HRE M10 Hex. nut M10 1
25 504G3.55.276-1 PO R Tl Quick-lift shaft 1




27.4 A/ EA (D) Hydraulic Power Lift (D)

Ser.No. Part No. LR RS Name & Specifications Quantity Remarks
26 504G3.55.150 5 1l R A4 Joy stick shaft 1
27 JB-FT-CU-14 HEH B A 14 Combination washer 14 1
28 GB/T896-1986 JF IR 9 Split circlip 9 1
29 GB/T879-2000 43X 20 Pin3x20 1
30 504G3.55.108-1 PO TR AT Hydraulic power lift control handle 1
31 504G3.55.204 Al ZKHK 1210 Needle bearing HK 1210 2
32 504G3.55.057 5 1l R R A5 1 Joy stick assembly 1
33 GB/T896-1986-8 JFO$RE 8 Split circlip 8 1
34 504G3.55.290 Je k6 Baffle 6 3
35 504G3.55.291 R ldler wheel 2
36 GB/T1096-1979-5x10 B 5%10 Key 5x10 2
37 GB/T3452.1-1996-15.5x2.65 |0JE& 15.5X2. 65 O-ring seal 15.5x2.65 1
38 504G3.55.028 BH 4 i B P A4 Joy stick assembly 1
39 504G3.55.106 BH 7y Fa i HEAT Administer 1
40 GB/T896-1986-6 JFOFRE 6 Split circlip 6 3
41 GB/T3452.1-1996-8.75x1.80 |0/ [& 8. 75X 1. 80 O-ring seal 8.75x1.80 1
42 504G3.55.136 P43 4 Pl Joy stick 1
43 504G3.55.051 B S A Linkage plate assembly 1
44 504G3.55.212 BBt (—) Linkage plate 1
45 504G3.55.210 R (—) Link 1
46 504G3.55.211 L B R Spring seat 1
47 504G3.55.213 AR NS Spring 1
48 504G3.55.214 R () Link 1
49 GB/T897.1-2000-2.5x12 B 2.5X12 Pin2.5x12 2

141



27.4 A/ EA (D) Hydraulic Power Lift (D)

Ser.No. Part No. LR RS Name & Specifications Quantity Remarks
50 504G3.55.215 ER D Linking shaft 1
51 504G3.55.162 O %% 3 Pl S 4 A Support ring 1
52 GB/T3452.1-1996-95x5.30  |0JE& 95X 5. 30 O-ring seal 95x5.30 1
53 504G3.55.163 MHTAREN Cylinder 1

142



28.1 EHKXE LK

Suspension Mechanism
504G3. 56. 001

1 2 3 4 5 6 7 8 9 1 M 12 1B W 15 179 (@ () L (6 (10)
W H
\LJ 3)
46 - A =
— B RSO0 I
& (2)
45 1) @ )
H e 1
L L
y/ iy p'r; (1
j/® L ' Al
(27) ‘ m:ﬁ ] 'g'! = ?
P —g B =P ‘e;)}&_-'..' 20
w 'vﬁii 2
41 D .‘\\“‘:\i;:
40 5\ W g 22
Iy
(26) 1 23
e
(27) ‘
2
(24)
(3)
(3) i\
J )T
(24) ) ' (24)
(25)
36 35 (100 34 33 32 (15) 31 30 29 28 20 26 25

143



28. 1 BHIEE BB Suspension Mechanism

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks

1 GB/T5782-2000-M 12%65 BERE M12X 65 Hex. head bolt M12x65 2

2 504G3.56.101 TR Block ring 2

3 GB/T97.1-2002-12 g 12 Plain washer 12 4

4 GB/T6170-2000-M 12 WERE M12 Hex. nut M12 4

5 GB/T6176-2000-M24x2 R M24 X 2 Hex. nut M24x2 2

6 504G3.56.026 FETHRE SRS Adjusting sleeve 2

7 GB/T6176-2000-M24x2-L BERE M24 X 2- /¢ Hex. nut M24x2 (left) 2

8 504G3.56.024 PET A IE B i Coupling pin of lift rod 2

9 504G3.56.025 FETHA I BAR G A Up clevis of lift rod 2

10 JB/T7940.1-1995-M10x1 A MI0X 1 Grease nipple M10x1 3

11 GB/T5783-2000-M 16%50 BEFE M16X 50 Hex. head bolt M16x50 6

12 GB/T93-1987-16 g 16 Spring lock washer 16 6

13 504G3.56.015 e NP R R A A L eft coupling seat 1

14 450.56.025 R ATRUR AT ERK Upper link front adjusting rod 1

15 450.56.029 MU Bk Coupling pin of upper link 2

16 450.56.110 PR R Hold down spring 1

17 504G3.56.016 A NP R R A A Right coupling seat 1

18 504G3.56.011 VSRR DR WSY5)" Theright lower rod assembly 1 2% Optioanl
504G3.56.011A VSRR DX A WS90 The right lower rod assembly 2 FRIC Standard
504G3.56.011B VERE DX WS90 The right lower rod assembly 1 %% Optioanl

19 504G3.56.124 FETHE T M H Lower clevis of lift rod 2

20 200.56.101-1 REH R-pin 2

21 GB/T97.1-2002-24 g 24 Plain washer 24 2

22 GB/T882-2000-B25x65 5% B25X 65 Clevis pin with head B25x65 2

23 GB/T882-2000-B16x60 5% B16X 60 Clevis pin with head B16x60 2




28. 1 BHIEE BB Suspension Mechanism

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
24 504G3.56.112 REH R-pin 4
25 GB/T97.1-2002-20 #pE 20 Plain washer 20 2
26 GB/T97.1-2002-16 P 16 Plain washer 16 2
27 GB/T91-2000-3.2x28 B4 3.2X28 Split pin 3.2x28 4
28 GB/T882-1986-B20x50 5% B20X 50 Clevis pin with head B20x50 2
29 GB/T68-2000-M6x16 25T M6X 16 Bolt M6x16 2
30 GB/T882-1986-B12x35 5% B12X 35 Clevis pin with head B12x35 1
31 1204.56.185 A Flexible steel piece 1
32 450.56.027 BT IS R AT R K Upper link rear adjusting rod 1
33 GB/T6176-2000-M 30x2L B2 RE M30 X 247 Hex. nut M30x2 (left) 1
34 804-6.56.021 R A R A A Turn buckle of upper link 1
35 1204.56.186 BRAF Ball rod 1
36 GB/T6176-2000-M 30x2 W2RE M30X 2 Hex. nut M30x2 1
37 GB/T91-2000-3.2x20 B 3.2X20 Split pin 3.2x20 1
38 GB/T882-1986-B12x50 5% B12X50 Clevis pin with head B12x50 2
39 504G3.56.012 Vool e DX 595" The lower left rod assembly 1 % Optioanl
504G3.56.012B Vil e DR Y5 The lower |eft rod assembly 1 3 Optioanl
40 300.56.011 Bkl S Lock pin 4
41 504G3.56.034 BRA AT Ja RS A Rear check clevis 2
42 300.56.104 PN Adjusting sleeve 2
43 504G3.56.131 #1 Bush 2
44 GB/T97.1-2002-14 g 14 Plain washer14 2
45 504G3.56.033 BEASE A i SRS A Front check clevis 2
46 GB/T882-2000-B14x65 5% B14X 65 Clevis pin with head B14x65 2




28.2 A THIAFE L (504G3.56. 011844 )

The Lower Right Rod Assembly (504G3.56. 011 Assembly)
50463, 56. 011

146



28. 2 A T HrAFE Ak (504G3. 56. 011 44E) Lower

Right Rod Assembly (504G3. 56.

011 Assembly)

Ser.No. Part No. LA TR S H ks Name & Specifications Quantity Remarks
1 504G3.56.020 NP A A Right lower link weldment 1
2 504G3.56.111 i Protect board 1
3 504G3.56.110 5 Spring 1
4 504G3.56.021 AP BUREA AT Right regulate board 1

147



28.3 Z THIAFE ik (504G3. 56. 012844 )

The Lower Right Rod Assembly (504G3.56. 012 Assembly)
50463, 56. 012

148



28. 3 ETFHrAF R Ak (504G3. 56. 012&844) Lower Left Rod Assembly (504G3.56.012 Assembly)

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
1 504G3.56.022 fe N R AR A L eft lower link weldment 1
2 504G3.56.110 S Spring 1
3 504G3.56.023 Ze A BURE AT L eft regulate board 1
4 504G3.56.111 PR Protect board 1

149



29 WMERF R GE K
Hydraulic Lifting Pipeline Assembly

504G3-3. 58A. 001
1 2 3 L567 8 9101 12 13141516 17 18 1920 2122 23 24 25 (21) 26 272829 3031 (14) (15)

31
32

33
34

35

(25)

(52)

62 61 60 59 (4) 58 575655 54 53 525150 49 48 47 (44)46 45
150



29 MERF ARG K Hydraulic Lifting Pipeline Assembly

Ser. No. Part No. A TR S A Name & Specifications Quantity Remarks
1 Pgf b SkNPT1/27 Quick change NPT1/2" 4
2 504G3-3.58A.101 JERGEZSS Straight joint 4
3 504G3-3.58A.016 3 B A Inlet pipe hose 1
4 554-3.58E.035 it LA A 1 ) F #2518 X 1. 5 Direction adjust Right-angle joint 3
5 GB/T5782-2000-M6x55 B2 M6 X 55 Hex. head bolt M6x55 3
6 GB/T93-1987-6 P 6 Spring washer 6 4
7 JB/T6013-2000-M16x1.5 R M16X 1.5 Hollow bolt M16x1.5 2
8 JB-FT-CU-16 HAEHEJE 16 Combination washer 16 4
9 504G3-3.58A.015 25 % R [ 9 7 Return pipe hose 1

10 ZDada-F15L-T/00-1 7ZDa4a—15%E A4 ] Sandwich Multiole Control Valve 1
11 GB/T304.2-2002 KTl 2K SQ8-RS Knuckle bearing SQ8-RS 2
12 GB/T6170-2000-M8 IR M8 Hex. nut M8 8
13 504G3-3.58.102 Hh R I AT Connecting rod 2
14 JB/T6013-2000-M18x1.5 EEMERE M18X 1.5 Hollow bolt M18x1.5 1
15 JB-FT-CU-18 A 18 Combination washer 18 6
16 504G3.55A.141 R X Connecting fork 2
17 GB/T882-1986-B5%x22 Bl B5 X 22 Clevis pin with head B5x22 2
18 GB/T91-2000-2x16 W 2X16 Head inlet pipe weldment 2
19 GB/T97.1-2002-5 g 5 Plain washer 5 2
20 JB/T6013-2000-M8x1 BHIERE M8 X1 Hollow bolt M8x1 6
21 JB-FT-CU-8 HEH R 8 Combination washer 8 14
22 504G3.58.033-1 g —IRA T Thefirst pipe weldment 1
23 504G3.58.034-1 g RA The second pipe weldment 1
24 GB/T5783-2000-M6x16 W2HE M6 16 Hex. head bolt M6x16 1
25 GB/T5783-2000-M8x45 W2AE M8 X 45 Hex. head bolt M8x45 1




29 MERF ARG K Hydraulic Lifting Pipeline Assembly

Ser. No. Part No. A TR S A Name & Specifications Quantity Remarks
26 504G3.58.161 TV SR Support board 1
27 GB/T3452.1-1992-15.5x2.65 |0J[E 15.5X 2. 65 O-ring seal 15.5x2.65 1
28 504G3.58.170-1 PARITEEN diffluent block 1
29 GB/T3452.1-1992-14x1.8 OZPE 14X1.8 O-ring seal 14x1.8 1
29 504G3.58.032-1 T ME RS L ubricating pipe weldment 1
30 504G3.58.035-1 B =R A1 The third pipe weldment 1
31 GB/T5783-2000-M8x20 2 M8 X 20 Hex. head bolt M8x20 4
32 GB/T93-1987-10 HIE 10 Spring washer 10 2
33 GB/T5783-2000-M10%20 2 M10X 20 Hex. head bolt M10x20 2
34 504G3.58.105 VBTG A8 S Y Fix plank 1
35 GB/T93-1987-8 HlE 8 Spring locker washer 8 17
38 550.58.101 B[ bR Fixup bolt 1
39 CBN-F314 e Gear pump 1
40 GB/T5783-2000-M8x35 B2 M8 X 35 Hex. head bolt M8x35 3
41 504G3.58.023 MR E RS Ouitlet pipe assy of gear pump 1

504G3.58.023A MR E RS Ouitlet pipe assy of gear pump 1 for loader
42 GB/T3452.1-1992-22.4x1.8  |0JE 22.4% 1.8 O-ring seal 22.4x1.8 1
43 GB/T3452.1-1992-21.2x2.65 |0f8 21.2X2. 65 O-ring seal 21.2x2.65 1
44 GB/T5783-2000-M8x55 2H: M8 X 55 Hex. head bolt M8x55 2
45 504G3.58.020 THZRE I T B Head inlet pipe assy of gear pump 1
46 504G3.58.106 UBGiR=23 Pipe clamp 2
47 504G3.58.011-1 paiie ] IR G =955 Return hose 1
48 504G3.58.104-1 b R Hose 1
49 GB/T3452.1-1992-25x2.65  |0/[E 25X 2. 65 O-ring seal 25x2.65 1

152



29 MERF ARG K Hydraulic Lifting Pipeline Assembly

Ser. No. Part No. A TR S A Name & Specifications Quantity Remarks
50 804-6.58.109 BRI (2D Filter tiesin (2) 1
51 JB-FT-CU-30 ZH A e 30 Combination washer 30 2
52 GB/T3452.1-1992-12.5x1.8  |0/&fE 12.5%1.8 O-ring seal 12.5x1.8 2
53 504G3.58.108 FeJ BBl (—) union nut (1) 1
54 804-6.58.025 g 5959 Filter 1
55 804-6.58.022 JETE S AR E R A Short linking pipe weldment 1
56 JB/T8870-1999- (25-40) WEfE (25-40) Hoop (25-40) 2
57 SL-DFLH-00 53 Ui HLE 1 Electrical control diverging valve 1
58 GB/T5782-2000-M8%90 WZHE M8 X 90 Hex. head bolt M8x90 3
59 JB-FT-CU-10 HAEmEpE 10 Combination washer 10 2
60 320-3.80A.105 BHIR MO X 1 Hollow bolt M10x1 1
61 504G3.58.022 TR 5 B S A Tail inlet pipe assy of gear pump 1
62 504G3-3.58A.014 % % Ik o Inlet pipe hose 1
63 GB/T5783-2000-M8%30 B2 M8 X 30 Hex. head bolt M8x30 2
64 504G3.58.109 g ERE () union nut (2) 1
65 JB-FT-CU-22 HEHEE 22 Combination washer 22 1
66 504G3-3.58.013A AR EAL Support board 1
67 GB/T93-1987-12 s 12 Spring washer 12 2
68 GB/T5783-2000-M 12x20 PR M12X 20 Hex. head bolt M12x20 2




30 BB E K K
Front Balance Weight

400-6.73. 001

154



30 FIECE &S Front Balance Weight

Ser.No. Part No. A NSNS Name & Specifications Quantity Remarks
1 GB/T6170-2000-M12 25 M12 Hex.nut M12 2
2 GB/T93-1987-12 g 12 Spring lock washer 12 2
3 GB/T97.1-2002-12 HlE 12 Plain washer 12 2
4 GB/T953-1988-M 12x490 R M12x490 Clamping-type double stud M12x490 1
5 300-6.73.012 RS Bolt weldment 1
6 GB/T6170-2000-M 14 5 M14 Hex.nut M14 2
7 250.73.101 LGN Balance weight block 6
8 300-6.73.011-1 AT R G AT Front drawbar weldment 1
9 GB/T93-1987-14 HpE 14 Spring lock washer 14 2

10 GB/T5783-2000-M 14x45 12F: M14x45 Hex.bolt M 14x45 2

155



| OE AEEEYR
Fig.1 Cylinder Head Cover Assembly

156



31 K2 8 Cylinder Head Cover Assembly (Fig. 1)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T3452.1-2005-33.5x2.65 |0JF [ 33. 5X 2. 65 Seal ring 33.5x2.65 1
2 N85-01002 RN Qil filling cover 1
3 GB/T65-2000-M4x6 HZATM4 X 6 Bolt M4x6 4
4 ZN390T-01009P B L Name plate 1
5 4L 68-010003A-3 AL Cylinder head cover 1
6 41.68-010001B AT i B 5 s Cylinder head cover seal ring 1

157



) AEEER
1.2 Cylind Head Assembly

158



32 KiL&E B Cylinder

Head Assembly (Fig. 2)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 N85-02101A At Sleeve 4
2 GB/T5786-2000-M10x1.25x20  [#Z#M10 X 1. 25 X 20 Bolt M10x1.25x20 4
3 41.88-020004 i H Lifting eye 2
4 41.68-020006 HES &Sy Exhaust manifold gasket 4
5 N85-02109 i ) 2 Expansion plug @ 26 4
6 N85-02105 KI5 Vave guide 8
7 GB/T923-88-M8 i JEBEREMS Nut M8 5
8 QJMD05.01-90-8 2H A H (8 Washer 8 5
9 N485Q-10002H B Gasket 1
10 GB/T6170-2000-M8 2 REMS Nut M8 8
11 GB/T899-1988-M8x75 KK BEFEM8 X 75 Stud M8x75 8
12 GB/T859-87-8 HPE S Washer 8 21

13 N485T-10001E HER & Exhaust manifold 1
14 4B26-021008 K Cylinder head 1
15 41.68-020009 % YR 2% s A Injector clamping plate 4
16 GB/T899-1988-M 10x55 BEAEM10 X 55 Stud M10x55 4
17 GB/T6170-2000-M 10 PEREM10 Nut M10 4
18 N85-02104 i B %€ @ 55 Expansion plug ® 55 1
19 N85-02102 1 T %€ @ 20 Expansion plug @ 20 10
20 N485T-09001K HRE Intake manifold 1
21 N485-09006 O Gasket 3
22 N485Q-09003R WA Intake connect pipe 1
23 N485Q-09100 TR Air heater 1
24 N485-09005 Ee Cover 2
25 ZN490QA-02005 BES Intake manifold gasket 1

159



32 KiL&E B Cylinder

Head Assembly (Fig. 2)

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
26 41.68-021007 AT Intake valve seat 4
27 41.68-021006 HEATT Exhust valve seat 4
28 GB/T5783-2000-M8x16 BEAEMS X 16 Bolt M8x16 4
29 GB/T5783-2000-M8x85 PEAEMS X 85 Bolt M8x85 2
30 GB/T5783-2000-M 8x40 BEAEMS X 40 Bolt M8x40 2
31 GB/T859-87-10 P10 Washer 10 8
32 GB/T5783-2000-M8x28 HEAAMS X 28 Bolt M8x28 5
33 GB/T97.1-2002-10 g8 Washer 8 10

160



A5 k. trREEA
1.9 Cylinder Block and Gear Case Assembley

161



33 YL, W =S Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T5782-2000-M 10x35 BEAEML0 X 35 Bolt M10x35 14
2 GB/T859-1987-10 HPE 10 Washer 10 14
3 GB/T6170-2000-M 12 W REM12 Nut M12 2
4 GB/T899-1988-M12x35 B2F: M12X 35 Bolt M12x35 2
5 GB/T97.1-2002-12 HpE 12 Washer 12 2
6 GB/T859-1987-12 g 12 Washer 12 2
7 4G33T-030012 ki Flywheel housing 1
8 GB/T9877.1-1988-DL85x110x12F ygﬂ ;itﬂLDLSS X 110X 12F Qil sed DL85%x110x12 1
9 GB/T5783-2000-M8x25 HEAEMS X 25 Bolt M8x25 10
10 GB/T859-1987-8 P8 Washer 8 47
11 GB/T848-1985-8 P8 Washer 8 44
12 N85-03108 R Expansion plug 1
13 N85-03109A R EY I Camshaft rear bushing 1
14 N85-03102 IS Expansion plug ¢ 30 6
15 N85-03112A LS o E] A Camshaft middle bushing 3
16 N85-03017 AL 5 A Cylinder head locating sleeve 2
17 N85-03105 F fh K 26 B AL R Main shaft cover bolt washer 10
18 4B28TC-030015-1 AT K g Cylinder head long bolt 12
19 N85-03015-2 AT i B AR Long cylinder head bolt 6

20 4G33-030003 Ve Cylinder liner 4
21 41.68-030013A AL Cylinder head gasket 1
22 QJMD05.01-90-12 AT G HpE 12 Bonded washer 12 1
23 QC/T376-1999-M12x1.5 IR MI2X 1.5 Plug screw M12x1.5 1
24 N85T-12001 W E )y Gear case gasket 1
25 GB/T6170-2000-M8 2 REMS Nut M8 3

162



33 YL, W =S Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. A TR S A Name & Specifications Quantity Remarks
26 41.68-120012 I HIATL S ] Generator tighten washer 3
27 GB/T899-88-M8x35 B2FE M8 X 35 Bolt M8x35 3
28 N485T-12002 W= Gear case 1
29 GB/T6170-2000-M 10 BEREM10 Nut M10 1
30 GB/T848-2000-10 £JE 10 Washer 10 1
31 GB/T93-1987-10 £PE 10 Washer 10 1
32 N390T-12007 KHNL S 2L Generator bracket 1
33 GB/T5782-2000-M8x25 BEAEMS X 25 Bolt M8x25 11
34 GB/T5782-2000-M 10x90 BEFEM10 X 90 Bolt M10x90 1
35 GB/T276-96-6007 A& 6007 Bearing 6007 2
36 N85T-12003 W E Y Gear case cover gasket 1
37 N485T-12004 W E T Gear case cover 1
38 GB/T5782-2000-M8x20 BEFEMS X 20 Bolt M8x20 4
39 GB/T5782-2000-M8x30 BEFEM8 X 30 Bolt M8x30 3
40 N85T-12010 W 28 S Hydraulic pump cover gasket 2
41 N85T-12009 VB AR 5 Hydraulic pump cover 2
42 GB/T9877.1-1988-DR52x72x12 |yfjdsf DR52X 72X 12 Oil seal DR52x72x12 1
43 QJMD 05.01-90-8 AR A2 B 8 Bonded washer 8 4
44 N485T-12005 W E =% Gear case front cover 1
45 N85T-12003 W E TSy Gear case front cover gasket 1
46 GB/T70.1-2000-M 8%20 WS HRAT SR ETMS X 20 Inner hexagon cylindrical bolt M8x20 3
47 GB/T5782-2000-M8x45 BEFEMS X 45 Bolt M8x45 3
48 GB/T5782-2000-M8x60 W2 4M8 X 60 Bolt M8x60 1
49 GB/T70.1-2000-M 8x55 PN A BT SR BRETMS X 55 Inner hexagon cylindrical bolt M8x55 1

163



33 YL, W =S Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. A TR S A Name & Specifications Quantity Remarks
50 GB/T5782-2000-M 8x50 M8 X 50 Bolt M8x50 3
51 GB/T5782-2000-M8x75 HEFEM8 X 75 Bolt M8x75 1
52 GB/T5782-2000-M8x80 M8 X 80 Bolt M8x80 1
53 GB/T5782-2000-M8x40 M8 X 40 Bolt M8x40 1
54 N85T-03110 LA Dowel pin 2
55 N85-03103A LS T A Camshaft bushing 1
56 N85-03111 HIE 14 Blocking plug ¢14 2
57 4G33T-031001 IR Cylinder block 1
58 4G33T-031015 AR F Rl Main shaft cover 1
59 N85-03105 Tl 5 A 2R | Main shaft cover bolt washer 10
60 ZN490T-031016 Tl 7K v AR Main shaft cover bolt 6
61 N85T-03108 PRARWE A2 Bedplate bolt 10
62 N85T-03107 A R A Main shaft cover bolt 4
63 N390T-03301A GIRGIIAN Qil dipstick 1
64 4168-030007 pl e R (F) Crankshaft thrust plate (lower) 2
65 41_68-030009 il Ay () Crankshaft thrust plate (upper) 2
66 41.68-030008 Fahbe (h) Main bearing shell (upper) 5
67 41_68-030006 FHECCEH) Main bearing shell (lower) 5
68 N85Q-03004 BV s A% i 28 Oil pressure sensor 1
69 4G33-030023 R Link bolt 1
70 4G33-030024 gl Washer 1
71 N309T-03024D SO eV B8 Fuel filter bracket 1
72 ZN390TE-03200 BRI A Water draining cock 1
73 GB/5783-2000-M8x20 R M8 X 20 Bolt M8x20 4

164



33 YL, W =S Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. A TR S A Name & Specifications Quantity Remarks
74 GB/T119.1-2000-8h8% 16 %4 8h8X 16 Pin 8h8x16 2
75 GB/T119.1-2000-10h8x25 %4 10h8X 25 Pin 10h8x25 2
76 N85T-03005 JG v S Rear oil seal cover gasket 1
77 N85T-03010 JERE= RS Rear oil seal cover 1
78 N85-03001 W EENE Gear case locating sleeve 3

165



L EMHRARA
Fig.4 Timing gear train

166

20



34 [EREH AR Timing Gear Train(Fig. 4)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T5782-2000-M 12x30 PEAEM12 X 30 Bolt M12X 30 1
2 GB/T859-1987-12 g 12 Washer 12 1
3 CC475Q-070002 Y T R Camshaft Washer 1
4 N85T-04011A-1 W2 NS Hydraulic pump gear 1
5 N85T-04007 L ES I I AT RS Camshaft timing gear 1
6 GB/T5782-2000-M8x16 BEFEM8 X 16 Bolt M8X 16 2
7 GB/T859-1987-8 B8 Washer 8 5
8 GB/T97.1-2002-8 58 Washer 8 2
9 N85-04008 Y 5l s B Camshaft retainer 1
10 4].88-040002 1E B A B e Timing idle gear bushing 1
11 4G33-040004 1E B 1A 56 T Timing idle gear shaft 1
12 N85T-04012 2 RAE Hollow bolt 1
13 JB/T6013-2000-8 P58 Washer8 2
14  |N85T-04100 S A5 S A Oil pipe 1
15 GB/T5782-2000-M8x55 BEFEM8 X 55 Bolt M8X 55 3
16 4G33T-040003 TE I A 8 AR Timing idle gear retainer 1
17 N85-04010A ML 8 ki e L ubricating oil pump driving gear 1
18 N85-04006 fHh A L U Crankshaft timing gear 1
19 4].88-040005 1E WA 5 Timing idle gear 1

20 N485T-04001 PRI AR IE I 15 58 I njection pump timing gear 1




BY HE. HITRA
1.0 Piston and Connecting Rod Assembly



35 ¥EZE. EMEK Piston and Connecting Rod Assembly (Fig. 5)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 41 88-050002 - IEVE FEIR 1st piston ring 4
2 41.88-050003 B IETE FEILN 2nd piston ring 4
3 41.88-051000 THER AL Qil ring 4
4 GB/T893.2-1986-28 4128 Circlip 28 8
5 4G33-050001 T IE Piston 4
6 4G33-052001 N Connecting rod 4
7 4F20-052004 T HE AR Connecting rod bolt 8
8 4G33-050005A RN Connecting rod bearing shell 8
9 4G33-052004 BN T Connecting rod cap 4
10 N85-05202 T E Connecting rod bushing 4
11 N85-05004 e Piston pin 4




<<<<<

AD R ER
19.6 Crankshaft and Flywheel Assembly



36 miEh. K#EEAL Crankshaft and Flywheel Assembly (Fig. 6)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 N485Q-06007 it 4 B A e g Crankshaft pulley bolt 1
2 N85-06002 F Bl IV Staring jaw washer 1
3 ZN485T-06001(A) HHh 4 Bz v 4 Crankshaft pulley 1
4 N485-04010(A) WL R 8l ke L ubricating oil pump driving gear 1
5 N85-04006 i 1 A S Crankshaft timing gear 1
6 GB/T1096-2003-C10x63 H#C10X 63 Key C10X63 1
7 4G33-060004 I Crankshaft 1
8 GB/T119.1-2000-B10x25h8  |4#4B10 X 25h8 Cylindrical pin B10X 25h8 1
9 N485-06102 KAIA Flywheel ring gear 1
10 N485Q-06101N it Flywheel 1
11 GB/T276-1994-6203-2LS a7 6203-2LS Ball bearing 6203-2LS 1
12 N85-06005(A) AR Flywheel blot washer 1
13 N85-06006 KA IR Flywheel blot 6




—
T 4

-

=

=
M B A7
H B L]

=h=
H BH B
H H =
=5 B =
5 5 A

T &
- ~

e
Y T
R
A\ A( —

"/ BAAA
r1g./ Valve Timing Mechanism

172



37 BCSH# Valve Timing Mechanism(Fig. 7)

Ser.No. Part No. R IR Name & Specifications Quantity Remarks
1 41.88-070001 E e Camshaft 1
2 GB/T1096-2003-C10x25 SPEECI0 X 25 Falt key C10X 25 1
3 N485-07003-1 S THERE Valve tappet 8
4 4G33-070002 STTHERF Valvepushrod 8
5 N85-02208 i Blocking plug 2
6 41.68-022001 T HE R JRE Front rocker arm support 1
7 GB/T859-1987-8 B8 Washer 8 10
8 GB/T5782-2000-M8x60 BEAEMS X 60 Bolt M8X 60 5
9 GB/T5782-1985-M 8x45 BZETM8 X 45 Screw M8X 45 5
10 N85-02212 K ITREE T E Valve rocker arm bushing 8
11 N85-02203 AT T BRI S R Valve clearance adjusting nut 8
12 N85-02202 AT TR B R ET Valve clearance adjusting screw 8
13 N85-02205 T Valve rocker arm spring 4
14 N85-02211 SANE: 2= Valverocker arm 8
15 GB/T79-1985-M8x50 BEETM8 X 50 Screw M8X50 5
16 GB/T6170-2000-M8 BEREMS Nut M8 5
17 41.68-022004 FL R AR Rocker arm support 4
18 N85-02206 e Rocker arm shaft bushing 3
19 N485-02207 JE R Rocker arm shaft 1

20 GB/T308-77 SRV IREED) Valverod sed ring 8
21 N85-02001-1 SANE: S WA Valve spring seat(upper) 8
22 N85-02002 STk Valve collet 16
23 N85-02003-1 ST A Valve outer spring 8
24 N85-02003-2 SIRILE: 55 Valveinner spring 8
25 41.68-020007 HAT Exhaust valve 4




37 BCSH# Valve Timing Mechanism(Fig. 7)

Ser.No. Part No. A TR S A Name & Specifications Quantity Remarks
26 41 68-020008 i Intake valve 4

174



® @8 Zkﬁ}xkﬁié\ﬁk
19.86 Water Pump and Fan Assembly

175



38 KZE. NHEERK Water Pump and Fan Assembly (Fig. 8)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T5783-2000-M8x70 BEFEM8 X 70 Bolt M8X 70 4
2 GB/T859-1987-8 £JE 8 Washer 8 16
3 N485K -08001A A H R S Cooling fan 1
4 N390T-08020C At E B2 A Fan pad 2
5 N390T-08011A TKIE B A 5e Water pump pulley 1
6 CC490Q-080001S IK IR Bz i e 7 Water pump pulley housing 1
7 GB/T5783-2000-M8x25 BEAEMS X 25 Bolt M8X 25 1
8 GB/T97.1-2002-8 B8 Washer 8 4
9 CZ475Q-080013-1 FEMF Bracing 1
10 4G33T-082004 IKIE FEfA Water pump housing 1
11 GB/T898-1976-M8x65 BEAEM8 X 65 Stud M8X 65 1
12 4D20TCI-170005 N R E TR Generator bracing piece 1
13 N485Q-17008 IKIEAL I 2S Water temperature sensor model 306 1
14 N85Q-17003 Thest (Model 155B) Thermostat (Model 155B) 1
15  |JB/T7940.1-95-M8x1 JHAR M8 X 1 Oil cup M8x1 1
16 N85T-08008 RN e Y Thermostat housing gasket 1
17 N485Q-17001L BRI TE e Thermostat cover 1
18 GB/T5783-2000-M8x30 BEAEMS X 30 Bolt M8X 30 2
19 N485Q-08015 P Connect pipe 1

20 JB/T5086-91-C12 KEFC12 Water seal ring C12 1
21 41 68-080009A -5 Water pump impeller 1
22 |4G33T-080009 IR Water pump gasket 1
23 4G33T-080010 N ETBUE Water pump adapter 1
24 N85T-08017 IK IR Water pump adapter gasket 1
25 GB/T868-2000-M8x16 HRETM8 X 16 Screw M8X 16 6




38 KZE. NHEERK Water Pump and Fan Assembly (Fig. 8)

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
26 GB/T3452.1-2005-34.5x3.55 [0/E£}8 34.5X 3. 55 Seal ring 34.5x3.55 1
27 GB/T5783-2000-M8x20 BEFEMS X 20 Bolt M8X 20 2
28 N85T-08013 K ESk Water drain connector 1
29 N85T-08014 oK e By Water drain connector gasket 1
30 GB/T848-2000-10 HJE 10 Washer 10 1
31 N85T-08015 JIUK WA Water drain screw 1
32 GB/T5780-2000-M8x45 BEFEMS8 X 45 Bolt M8X 45 2
33 GB/T898-1988-M8x45 BEAEMS X 45 Stud M8X 45 3
34 GB12732-2008-AV 15%x690 U 2 71 AV15 X 690 Fan belt AV15X 690 1
35 GB12732-2008-AV15%x900 U 277 AV15 X 900 Fan belt AV15X900 1




B9 HRTRA
1g.9 Oil Sump Assembly

178



39 VWESE M 0i1 Sump Assembly (Fig.9)

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
1 N485T-03110 ENLTY Dowel pin 2
2 N485T-11001 MR Oil sump gasket 1
3 ZN490T-11004 R Oil sump 1
4 GB/T93-1987-8 B8 Washer 8 45
5 GB/T5782-2000-M8x55 BEAEMS X 55 Bolt M8X 55 6
6 GB/T1235-1976-16x2.4 O 16 X 2. 4 O Seal ring 16x2.4 2
7 195-01026 o) Sk Plug 2
8 GB/T5783-2000-M8x30 BEFEMS X 30 Bolt M8X 30 16
9 GB/T95-2002-10-100HV 5 10-100HV Washer 10-100HV 4
10 GB/T5783-2000-M 10x30 BEFEM10 X 30 Bolt M10X 30 4
11 ZN490T-11005 GINE I Auxiliary oil sump gasket 1
12 ZN490T-11006A R Auxiliary oil sump 1
13 GB/T5783-2000-M8x45 BEFEMS X 45 Bolt M8X 45 16
14 GB/T5783-2000-M8x25 BEAEMS X 25 Bolt M8X 25 7




A0 HMHRER
F1g.10 OIl Pump Assembly

180

=T =



40 HLiHZE B Lubricating 0il Pump Assembly (Fig. 10)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 N85-13007(D) HLINZRE thi %6 Oil pump gear 1
2 N485Q-13200B-1 MBS s Oil pump 1
3 N85-13003 IRGIERS - Yas Oil pump gasket 1

181



O

%%%%I‘é\m

4D ﬁur”-\n\
75 ,# h/.vvvv ‘u'.m@@w@g@

“/ﬁ

A1
Fig.11 Fuel System

182



41 MR ARG S Fuel System (Fig.11)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB/T5782-2000-M6x25 B2 M6 X 25 Bolt M6x25 6
2 GB/T859-1987-6 P56 Washer 6 6
3 N85T-32001D DR I njection adapter 1
4 N85Q-18005 WY 45 10 I A 8 1 et Injection pump timing gear adapter 1
5 GB/T3452.1-2005-77.5%x2.65 |0 RE|77. 5X 2. 65 Oil seal 77.5x2.65 2
6 41.68-180003 TV 4 T Injection pump end cover 1
7 N85-15500(A ) AU AR s RSk A A Fuel feed pump inlet connection 1
8 4G33-181000 T Y 25 A Injection pump 1
9 N485Q-18007B-1 S K pr 22 37 21 Electronic flame support 1
10 N485-15400 vl 28 s A Fuel feed pump outlet pipe 1
11 N485-15300 JEE A R A Fuel filter outlet pipe 1
12 4G33-182000 WV ZE MLV A Injection pump oil pipe 1
13 JB/T6013-2000-8 P58 Washer 8 2
14 JB/T6013-2000-M8x1 BABRENS X 1 Bolt M8x1 1
15 N485-28000B eV VETE 28 SR Fuel filter 1
16 GB/T859-1987-8 58 Washer 8 2
17 GB/T5782-2000-M8x25 IZFEM8 X 25 Bolt M8x25 2
18 41.68-184000A-1 FEL KL K 2 L R Electronic flame 1
19 41.68-151000-3 % YR 2 [y B e sk Ak Injector fuel return pipe part 1

20 41.68-150003 [B]yp 4 Fuel return main pipe 4
21 41.68-250000 5TV 28 B ALk I njector 1
22 4G33-141000 B — L Ry A A 1% cylinder high pressure fuel pipe 1
23 4G33-142000 5 T s 2" cylinder high pressure fuel pipe 1
24 |4G33-143000 S R 3" cylinder high pressure fuel pipe 1
25 41.68-150002 [l & 6X 2X 110 Fuel return pipe ¢6x2x110 3




41 MR ARG S Fuel System (Fig.11)

Ser.No. Part No. A TR S A Name & Specifications Quantity Remarks
26 4G33-144000 5 VYT e s il 2 4 4™ cylinder high pressure fuel pipe 1
27 41.68-150001-3 B EIN B Injector fuel return cover 1
28 4].88-145000 ALY S A Clamp parts with two holes 2
29 41.88-146000 —ALISE A Clamp parts with three holes 1

184



A7 DHRREER
r1g.12 Oil Suction Strainer Assembly

185



42 PLMEEESS S AL 0il1 Suction Strainer Assembly (Fig. 12)

Ser.No. Part No. A FR S A Name & Specifications Quantity Remarks
1 ZN490T-160002 R Gasket 1
2 ZN490T-161000 P EE JE 2 SRk Oil suction strainer 1
3 GB/T859-1987-8 |5 8 Washer 8 2
4 GB/T5782-2000- M8X 35 B2 M8 X 35 Bolt M8X 35 2
5 GB/T5783-2000- M8X 16 IZ2EM8X 16 Bolt M8X 16 2

186



SIRIY < 3:iit
Fig.1o Tension Pilley Assembly



43 FR'"ZEEEBH Tension pulley assembly (Fig. 13)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 N390T-21002 gR A Tension pulley bracket 1
2 N390T-21004 gk Tension pulley shaft 1
3 N390T-21003 A= Bush ring 2
4 N390T-21001 gk B D Tension pulley 1
5 GB/T276-1994-6302E-2RS | #li7&6302E-2RS Bearing 6302E-2RS 1
6 GB/T893.1-1986-42 14842 Thrust ring 42 1
7 GB/T93-1987-12 g 12 Washer 12 1
8 GB/T6170-2000-M 12 PEREM12 Nut M12 1
9 GB/T97.1-1985-8 P58 Washer 8 2
10 GB/T/T93-1987-8 £JE 8 Washer 8 2
11 GB/T5783-2000-M8x20 BEAEMS X 20 Bolt M8X 20 2




R14  HUE. R=H. Lot
Fig.14  0il Filter/Generator/Starting Motor

189



44 PLYE. KHEHL. E3hHENL 0il Filter/Air Filter/Generator/Starting Motor/Silencer (Fig. 14)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 4G33-260000 HLE S 2834 Lubricating ail filter 1
2 4G33T-300000 H B LR AR Starting motor 1
3 N485Q-29000 R LR K Charging generator 1

190



AIRIEY/E 2
1g.15 Breather Assembly

191



45 FEIK £S5 Breather Assembly (Fig. 13)

Ser.No. Part No. A4 TR S A% Name & Specifications Quantity Remarks
1 GB62-88-M5 BEREMS Nut M5 1
2 GB/T97.1-1985-5 g5 Washer 5 1
3 N85-19001 R Breather cover 1
4 N85-19002 % ] HJE] Seal ring 1
5 N85-19003 VE Cartridge 1
6 N85-19004 R Cartridge retainer 1
7 N390T-19100B IREI RN R o Breather body 1
8 GB/T5783-2000-M8x16 BEAEMS X 16 Bolt M8X 16 2
9 GB/T859-1987-8 P58 Washer 8 2
10 N85-19005 AT Em Push rod case cover gasket 1

192



i
DFAM

MNO.DFS043-E-201BEC
Version: NO.00.00.00
First Print: September 2018

CHANGZHOU DONGFENG AGRICULTURAL MACHINERY GROUP COD.LTD.
Add: No 328, Xinye Road. Xinzha Town, Zhonglou District, Changzhou, Jiangsu, China
Tel:086-0519-83256666

Fax: 0086 519 83261722

Fosicode: 213012

E-mail: salesi@dl-tractor.com

Hitpcffwwnw di-tractor.com




	504G3-E零件图册封面.pdf
	504G3-E零件图册——20180917.pdf
	504G3-E零件图册目录.pdf
	504G3-E零件图册内容.pdf
	1.504G3-E.10.pdf
	1.504G3-E.10.001空滤器总成-.pdf
	2.504G3-E.13.pdf
	2.504G3-E.13.001散热器总成-.pdf
	3.A.504G3-E.20.pdf
	3.A.504G3-E.20.001油门操纵总成-.pdf
	3.B.504G3.20.pdf
	3.B.504G3.20.001油门操纵总成-.pdf
	4.1.504G3-3.21.pdf
	4.1.504G3-3.21.001A离合器总成（A）-.pdf
	4.2.504G3-3.21.pdf
	4.2.504G3-3.21.001B（离合器总成）-.pdf
	5.504G3-E.22.pdf
	5.504G3-E.22.001-.pdf
	6.A.1.504G3-E.29A.pdf
	6.A.1.504G3-E.29A.001梭形档总成（A）（不带液压离合器）-.pdf
	6.A.2.504G3-E.29A.pdf
	6.A.2.504G3-E.29A.001梭形档总成（B）（不带液压离合器）-.pdf
	6.B.1.504G3-E.29.pdf
	6.B.1.504G3-E.29.001-.pdf
	6.B.2.504G3-E.29.pdf
	6.B.2.504G3-E.29.001-.pdf
	7.504G3-3.30.pdf
	7.504G3-3.30.001机架总成-.pdf
	8.1.504G3.31.pdf
	8.1.504G3.31.001前驱动桥总成（左）-.pdf
	8.2.504G3.31.pdf
	8.2.504G3.31.001前驱动桥总成（中）-.pdf
	8.3.504G3.31.pdf
	8.3.504G3.31.001前驱动桥总成（右）-.pdf
	8.4.504G3.31.pdf
	8.4.504G3.31.012差速器总成-.pdf
	8.5.504G3.31.pdf
	8.5.504G3.31.016主动锥齿轮总成-.pdf
	9.454J.32C.001前驱动轮总成（8.pdf
	9.454J.32C.001前驱动轮总成（8.3-20）.pdf
	10.504G3.34.001（12.pdf
	10.504G3.34.001（12.4-28）-.pdf
	11.A.504G3.53.pdf
	11.A.504G3.53.001摆杆式装置总成-.pdf
	11.B.504G3.35B.pdf
	11.B.504G3.35B.001-.pdf
	12.504G3.36.pdf
	12.504G3.36.001传动轴总成-.pdf
	13.1.554M3.37.pdf
	13.1.554M3.37.001A变速箱总成（A)-.pdf
	13.2.554M3.37.pdf
	13.2.554M3.37.001B变速箱总成（B）-.pdf
	14.1.504G3-E.38.pdf
	14.1.504G3-E.38.001-1后桥总成A-.pdf
	14.2.504G3-E.38.pdf
	14.2.504G3-E.38.001-1后桥总成B-.pdf
	14.3.504G3-3.pdf
	14.3.504G3-3.38差速锁总成-.pdf
	15.504G3.39.pdf
	15.504G3.39.001最终传动总成-.pdf
	16.1.504G3-E.40.pdf
	16.1.504G3-E.40.001液压转向系统总成A-.pdf
	16.2.A.504G3-E.40.pdf
	16.2.A.504G3-E.40.011转向总成B-.pdf
	16.2.B.504G3.40.pdf
	16.2.B.504G3.40.013转向总成B-.pdf
	17.504G3-3.41.pdf
	17.504G3-3.41.001-.pdf
	18.504G3-3.43.pdf
	18.504G3-3.43.001制动器及操纵机构总成-.pdf
	19.504G3-E.44.pdf
	19.504G3-E.44.001座椅总成-.pdf
	20.1.1.504G3-E.45.pdf
	20.1.1.504G3-E.45.001驾驶室内饰总成-.pdf
	20.1.2.504G3-E.45.pdf
	20.1.2.504G3-E.45.001驾驶室支撑总成-.pdf
	20.1.3.504G3-E.45.pdf
	20.1.3.504G3-E.45.001驾驶室总成-.pdf
	20.1.4.504G3.45.pdf
	20.1.4.504G3.45.门合件-.pdf
	20.2.304-9A.45.pdf
	20.2.304-9A.45.001遮阳篷总成-.pdf
	21.304-9A.46.pdf
	21.304-9A.46.001安全架总成-.pdf
	22.1.504G3-E.47.pdf
	22.1.504G3-E.47.001机罩总成-.pdf
	22.2.504G3-3.47.pdf
	22.2.504G3-3.47.001B机罩仪表罩总成B-.pdf
	23.A.1.504G3-E.48.pdf
	23.A.1.504G3-E.48.001电气系统总成-.pdf
	23.A.2.504G3-E.48.pdf
	23.A.2.504G3-E.48.010.pdf
	23.B.504G3-E.48A.pdf
	23.B.504G3-E.48A.001电气系统总成-.pdf
	24.450.49.pdf
	24.450.49.001-.pdf
	25.504G3-E.50.pdf
	25.504G3-E.50.001燃油箱总成-.pdf
	26.1.504G3-3.51.pdf
	26.1.504G3-3.51.001地板挡泥板总成（1）-.pdf
	26.2.504G3-3.51.pdf
	26.2.504G3-3.51.001地板挡泥板总成（2）-.pdf
	27.1.504G3-3.55.pdf
	27.1.504G3-3.55.001提升器总成A-.pdf
	27.2.504G3-3.55.pdf
	27.2.504G3-3.55.001提升器总成B-.pdf
	27.3.504G3-3.55.pdf
	27.3.504G3-3.55.001提升器总成C-.pdf
	27.4.504G3-3.55.pdf
	27.4.504G3-3.55.001提升器总成D-.pdf
	28.1.504G3.56.pdf
	28.1.504G3.56.001悬挂装置总成-.pdf
	28.2.504G3.56.pdf
	28.2.504G3.56.011-.pdf
	28.3.504G3.56.pdf
	28.3.504G3.56.012-.pdf
	29.504G3-3.58A.pdf
	29.504G3-3.58A.001液压提升系统总成-.pdf
	30.400-6.73.pdf
	30.400-6.73.001前配重总成-.pdf
	发动机
	T1-4G33T-010000 Model (1).pdf
	31.气缸盖罩总成.pdf
	T2-4G33T-020000 Model (1).pdf
	32.气缸盖总成.pdf
	T3-4G33T-030000 Model (1).pdf
	33.机体、齿轮室总成.pdf
	T4-4G33T-04000 Model (1).pdf
	34.正时齿轮系总成.pdf
	T5-4G33T-050000 Model (1).pdf
	35.活塞、连杆总成.pdf
	T06-4G33T-060000 Model (1).pdf
	36.曲轴、飞轮总成.pdf
	T7-4G33T-070000 Model (1).pdf
	37.配气机构.pdf
	T8-4G33T-08000 Model (1).pdf
	38.水泵、风扇总成.pdf
	T09-4G33T-11000 Model (1).pdf
	39.油底壳总成.pdf
	T10-4G33T-13000 Model (1).pdf
	40.机油泵总成.pdf
	T11-4G33T-180000 Model (1).pdf
	41.燃油系统总成.pdf
	T12-4G33T-160000 Model (1).pdf
	42.机油集滤器总成.pdf
	T13-4G33T-21000 Model (1).pdf
	43.张紧轮部件.pdf
	T14-4G33T Model (1).pdf
	44.机滤、发电机、起动电机.pdf
	T15-4G33T-190000 Model (1).pdf
	45.呼吸器总成.pdf



	504G3-E零件图册封底.pdf

